_PARTS BOOK -
SPS/C-5050 Series
SPS/C-8050 Series

Independent Direct Drive;:
Electronically-Controlled-Pattern=

- Sewing-Magchiriefor Large Sized
Sewmg Goods

@mb’tan

PME-060502 SUNSTAR MACHINERY CO., LTD

—.--7 iy



SPS/C-5050H

Series

—— (X)x10mm

Sewing range

—— (Y)x10mm

Purposes

] Purposes
H : Heavy material

=2 MAk= Parts Book2Z MAZJUCE=Z M= A2 SJHLICH
This is a parts book. It cannot be used as a manual.




N<<XECHNDIODOI0Z2SrR—-=—IQTMMIUNAD®D

SunLhtar

CONTENTS
= xt

Machine Body Mechanism

SEEIQIEE BEH oo v 4
Upper Shaft & Needle Bar Mechanism

AP QUHESTH ZEH o oen e 6
Presser Bar Mechanism

2 Bl e 8
Lower Shaft & Thread Trimming Mechanism

BEE QU AFE Bl - oee e 19
X-Moving Mechanism

X012 Bl et 18
Y-Moving Mechanism

YmOLZE Bl e 29
Cloth Feed Mechanism

Cloth Feed Bt Hl - i 26
Cloth Feed2 (Cassette) Mechanism(Option)

Cloth Feed?2 (Cassette)t HI(SM) oo 30
Wiper Mechanism

QO IH Bl - 32
Thread Tension Adjustment Mechanism

AR A R B Hl oo 34
Hand Pulley Mechanism

Sl ] Bl e 36
Bobbin Winder Mechanism

E e L 37
Body & Table Mechanism

| 1 ] 38
Arm Lifting Mechanism

N N IR : 40
Spool Mechanism

Spool Bl 492
Lubrication Mechanism

T RS 44
Pneumatic Mechanism

L 46
Control Box Mechanism

BB BEA B oo 48
Operation Unit Mechanism

RIHHIOIA SLUE B v e et e 50
PC Box Mechanism

= = e - 52
Transformer Box Mechanism

EHATIIH BhA Bl oo 54
Pedal Mechanism

LAl THIE: B - - 56
Arm Support Mechanism

O Rl | oottt 58
Upper Thread Holding Device Mechanism

SIAL SO AR BEH 59
Accessories Mechanism

O AIAIZ] BTl - et 60
Exclusive Parts for SPS/C-8050

SPS/C-8050 FEEIZE BE | vttt et 62



Machine Body Mechanism

SEUY A

<

Sv-v




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = -] Q' ty Ass;g\ bly
A-1 | GP-000479-00 Arm o}ak 1
A-2 GP—001647-01 Model Mark A v = (Hg ) 1
A-3 GP-000480-00 Face Cover o7 1
A-4 GP-000481-00 Gasket for Face Plate wHy 7} 1
A-5 | SC-A174-4122 Screw (11/64” n=40) Wy oAb 3
A-6 01-110R-1230 Rubber Cap For Face Plate g yFulsy 1
A-7 01S011S-306H Thread Take up Lever Cover A7) A 1
A-8 | SC-A170-4124 Screw (9/64” n=40) AA7] A HAat 1
A-9 | 01S0133-306H Left Cover = AW 1
A-10 | 01S014S-306H Left Cover Gasket FH= Aw 7}2A 1
A-11 | SC-0174-4122 Screw (11/64” n=40) A= AW YA 3
A-12 | 01-017W-1600 Washer HA= A 149k 3
A-13 Warning Sticker A3 ~E]A 1
A-14 | 01-027A-3800 Thread Guide(L) Aok (F) 1
A-15 | SC-0529-3125 Screw(9/64” n=40) Aoy (&) TAA} 1
A-16 | 01S031S-306H Thread Guide(R) Al ($) 1
A-17 | SC-0529-1230 Screw(9/64” n=40) A ($) ZAUAL 1
A-18 | 01S033S-306H Arm Thread Guide o}el Alohy 7o) 1
A-19 | 01S033S-306H Arm Thread Guide Nut ofgt Aokl Aol 1A YE 1
A-20 | GP-001782-00 Arm Thread Guide(L) Ak (3h) 1
A-21 | SC-0529-1230 Screw(9/64” n=40) Al (3}) ZAVAL 1
A-22 Safety Plate Ass'Y AT (=) 1Set
A-22-1 | 01-028A-5030 Safety Plate Qi 1
A-22-2 | 01S045S-306H Safety Plate Bracket ekxs BElsl 1
A-22-3 | 01S046S-306H Safety Plate Holder otA s & 1
A-22-4 | 01S047S-306H Safety Plate Holder Screw oFA I At 1
A-22-5 | SN-0101-2700 Nut A thir g vE 1
A-22-6 | 06-051W~-7400 Washer b thisl 914 1
A-22-7 | 01S050S8-306H Safety Plate Spring ot A~ 1
A-22-8 | 01S051S-306H Safety Plate Hook et g Az Aol 1
A-22-9 | SN-0111-1600 Nut(9/64” n=28) AT A3 Ao YE 1
A-22-10| SN-0101-2700 Nut(9/64” n=28) AT JE 2
A-22-11| SC-0175-1230 Screw(11/64” n=40) A FHAahg 2
A-22-12| 40-004W-1600 Washer A FHupal 91 A 2
A-23 | SC-0128-7400 Screw(11/64” n=40) kA g vl Huat 2
A-24 | GP-002479-00 Emergency Switch H]AF 2914 1
A-25 | 01S058S-306H Emergency Switch Bracket njA} 229 Bepd 1
A-26 | SC-0175-4522 Emergency Switch Screw v AL 295 Bkl ARt 2
A-27 CE Mark CE n}= 1
A-28 | GP-000482-00 Top Cover 3 =7 1
A-29 | SC-0523-1230 Screw A = AL 3
A-30 | 44-116M-7900 Oil Sticker 29 ~ElH 2
A-31 | 04-104R-1230 Needle Bar Rubber Cap vl 2%l (d= $8.3) 1
A-32 | 01-110R-1230 Arm Upper Part Rubber Cap o}o} AR w1 Huls (d= ¢12) 1
A-33 | 01-007R-8130 Arm Rubber Cap(M) ole} wRuls) h (d= $10.5) 3
A-34 | GP-001671-00 Model Mark 24 ul=z 1
A-35 | 01-011C-2350 Cable Holder Al o] B Zt](5N) 3
A-36 | SC-0174-1230 Screw Aol & HA} 3
A-37 | GP-000483-00 Bed W= 1
A-38 | GP-000484-00 Bed Supper W= oy 3
A-39 | 01A122S-811H Washer W= o] Az elA 3
A-40 | GP-000485-00 Bed Cover W= AW 1
A-41 | 01S088S-306H Screw W= AW oAU 6
A-42 | 01A124S-811H Nut W= oe YE 6
A-43 | GP-000486-00 Film for Bed Cover W= A A& 1
A-44 | GP-000487-01 Cover for Upper Shaft 1
A-45 | SC-0108-2350 Screw Arz= wE A mAAF 4
A-46 | 01-127A-1230 Thread Guide A (%) 1Set
A-47 | 04013PR-B00L Washer o] 9} 4 6




Upper Shaft & Needle Bar Mechanism
= X HisO A




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass;g.\ bly
B-1 | GP-000488-00 Upper Shaft = 1
B-2 | 02S102S-306H Link Cam gz 7 1
B-3 025003S-306H Link Cam Washer A A A 1
B-4 SC-0500-7400 Screw(15/64” n=28) H=3N HAb 1
B-5 | SC-0123-1230 Screw(9/32" n=28) Y3 TAGA A" 1
B-6 SC-0203-5607 Screw(15/64” n=28) =37 1A UYAL “B” 1
B-7 | 02S107S-306H Upper Shaft Bushing(F) AE A 2 1
B-8 | SC-0317-2700 Screw(15/64” n=28) Az A 2A ARG} 2
B-9 GP-000489-00 Rear Bearing Bushing for Upper Shaft AbsE & wje]g A 1
B-10 | SC-A308-4517 Screw A5 Fowolg] A 2AAL 2
B-11 | 02-019A-2070 Rear Bearing(6204%7%) A& F wlo]F] (620427) 1
B-12 | 02-017A-120D Coupling A=Y 2
B-13 | 08037SC-120D Screw(M6X 1.0, L=8) A& zAYAL 8
B-14 | GP-000490-00 Roller Bracket(Left) =9 B2z () 1
B-15 | 108053S-306H Screw 29 vzl (F) zA A} 2
B-16 | GP-000491-00 Roller Bracket(Right) 29 Bzl (& 1
B-17 | 10S053S-306H Screw 29 vl ($) IA A 2
B-18 | GP-000491-00 Shaft for Roller 29 HA = 2
B-19 | BR-00042-00 Roller Follower 28 Z=299] (FYCJI-6) 2
B-20 | SC-0351-1600 Screw =28 F29o] TAHA} 2
B-21 | GP-000493-00 Connecting Bracket for Upper Shaft Motor | A% =¥ 9472 B} 1
B-22 | 08091SC-4113 Screw(M6 % 1, 1.20) Nz nE A7 Besl TAUAL 3
B-23 | 03025SW-1211 Washer A% 5 Q7 vl A~z 94 3
B-24 | GP-000494-02 Bracket for Upper Shaft Motor 1
B-25 | SC-000181-00 Screw (M5 % 0.8, 1L25) A= wE Bl aAUAL 5
B-26 | 02-119A-120D Upper Shaft Motor Ar& 2E 1
B-27 | 02-0208-120D Screw A= e 7AYA} 4
B-28 | 07-011W-1230 Spring Washer A& B TAUAL AZF A 4
B-29 | 10-020W-2700 Washer Az 2 3R 944 4
B-30 | GP-000477-00 Needle Bar EIR=RE 1
B-31 | 04S102S-306H Needle Bar Bushing vl AFRAL 1
B-32 | SC-0542-1230 Screw (11/64” n=40) s ARA AL 1
B-33 | GP-000511-00 Needle Bar Bushing (L) vl SFAl 1
B-34 | SC-0542-1230 Screw vlsd A HubAb 1
B-35 | 04S106S-306H Needle Bar Guide Block vl a3y 1
B-36 | 04S007S-306H Thread Guide for Needle Bar (H) vl Al (H) 1
B-37 | 0450085-306H Thread Guide for Needle Bar (G) vl AR (G) 1
B-38 | SC-A131-4522 Screw vl TAUAL 1
B-39 - Needle (DPX17 #18) v}5(DPX17 #18) 1
B-40 - Needle (DPX5 #14) Hl=(DP X5 #14) 1
B-41 | 085001S-306H Thread Take up Lever Ass’y AR 7] (=) 1Set
B-42 | 08S0025-306H Thread Take up Lever A=) 7] 1
B-43 | 08S004S-306H Thread Take up Lever Crank A7) m== 1
B-44 | 08S0125-306H Thread Take up Lever Crank Shaft AR 7] ARz = 1
B-45 | 08S005S-306H Needle Bearing Yol & w3 1
B-46 | SC-0114-4515 Screw AA 7] A= TA A} 4
B-47 | 08S003S-306H Needle Bar Crank sy == 1
B-48 | 08S006S-306H Needle Bearing Yol & w|e]F 1
B-49 | 08S007S-306H Needle Bar Crank Rod sy Zd93 2= 1
B-50 | 08S0085-306H Screw vl =293 2= 73] A 1
B-51 | 08S010S-306H Needle Bar Holder vi=d Aol 1
B-52 | 08S011S-306H Screw vl A uRAL 1
B-53 | SC-0110-4115 Screw vl 23 7RG 1
B-54 | 25S001S-306H Hand Pulley Gear A = =] 7)o A 1
B-55 | SC-A308-4517 Screw A= Za7] 7o) FHUA} 2




Presser Bar Mechanism
SO &




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass;g.\ bly
C-1 05S134S-306H Presser Cam rER = 1
C-2 | SC-A308-4517 Presser Cam Screw(1/4” n=40) egak e A g AL 2
[OF] 05S0363-306H Presser Cam Connecting Rod 2 = N A4 2= 1
C-4 05S037S-306H Presser Fork Crank rFut 3 393 1
C-5 SC-0150-2500 Presser Fork Crank Screw 2 23 AN A T GAL 1
C-6 05S039S-306H Presser Cam Connecting Rod Pin rEN e qd 2= 9 1
C-7 04-009C-3710 Rod Connecting E-ring 2z 974 EY 2
Cc-8 05S041S-306H Presser Cam Bushing A PR e B A 1
C-9 05S042S3-306H Presser Cam Bushing B rFHE LEE BA B 1
C-10 | 05S143S-306H Presser Cam N e = 1
C-11 | 05S044S-306H Presser Adjusting Arm 2 24 ook 1
C-12 | SC-0110-1230 Presser Adjusting Arm Screw(15/64” n=28) | =3 =4 o}a}l FHupAb 1
C-13 | SN—000085—00 Presser Adjusting Arm Nut 2R 24 ol 2A Y E 1
C-14 | 09-034W-7400 Presser Adjusting Arm Washer 3R 24 olol A 9}A 1
C-15 | GP-023632—-00 Presser Adjusting Arm Hinge Screw rguk 24 ofol thix}t 1
C-16 | 0550495-306H Presser Link e 9= 2
C-17 | GP—023633-00 Presser Link Hinge Screw 3 3 il 3
C-18 | 055053S-306H Position Driving Link rEu e g 1
C-19 | 05S054S-306H Position Driving Link Fix Hinge Screw 2 = g3 38 cthiia} 1
C-20 | 10S114S-306H Position Driving Link Collar w2u e 23 yle) 1
C-21 | SC-0512-1230 Position Driving Link Collar Screw r2uk o= 37 gl aA AL 2
C-22 | GP-000519-00 Presser Bar Bushing a2 2A 1
C-23 | SC-0104-5607 Presser Bar Bushing Screw 2y BAl g AL 1
C-24 SC-0339-1230 Presser Adjusting Screw o =4 b 1
C-25 05-002C-2500 Presser Adjusting Spring Nut g =4 Al F vE 1
C-26 | 05S061S-306H Presser Adjusting Spring e 24 ~AxE 1
C-27 | 058062S-306H Presser Adjusting Bar oe =4 2 1
C-28 | 05S063S-306H Presser Bar Holder 2 #lo] 1
C-29 | SC-A174-4122 Presser Bar Holder Screw 2 #o] A AL 1
C-30 GP-000476-00 Presser Bar =2y 1
C-31 05S0665-306H Presser Foot 2 1
C-32 | 05S067S-306H Finger Guard IA7I = 1
C-33 SC-0541-7600 Finger Guard Screw YA 7= 2AGA}F 1
C-34 | 40-004W-1600 Finger Guard Washer A 7l= oA 2
C-35 | GP-001850-00 Presser Foot Cylinder reFH Al 1
C-36 | 05A039S-811H Urethane Hose (24) <Het 3 (44) -
Cc-37 | 22A1018-811H Tube Label Euxzhd (SIP) 2
C-38 | 22A101S-811H Tube Label Exzd (S2P) 2
C-39 | 05A0408-811H Speed Controler A ZEEY 2
C-40 | GP-000518-00 Connecting Link for Presser Foot Cylinder | =34 &3 Alglt] (14 8= 1
C-41 | SC-A308-4517 Screw r2uk 53 AR 944 g3 A} 2
C-42 | GP-000478-00 Cylinder Knuckle 2 Al Y Z 1
C-43 | GP-000475-00 Connecting Rod for Presser foot rFu Al 94 2= 1
C-44 | GP-000515-00 Connecting Rod for Presser foot cylinder | x=FW Algle] (14 8= 1
C-45 | GP-000514-00 Stud for Cylinder Knuckle ek Ay vFE & 1
C-46 | 05A0455-811H Stud for Presser Link S A 1
C-47 | 05A046S-811H Lift Link of Presser Foot rFH 2 gF 1
C-48 | SN-0105-3400 Lift Link of Presser Foot Nut r2u g8 3 YE 1
C-49 | 06-102W-2350 Lift Link of Presser Foot Washer r2a 28 23 9lA 1
C-50 | 13-021R-5300 O-ring 0-2] (P5) 1
C-51 | 05A050S-811H Stud for Lift Link of Presser Foot rguk 23 23 thixl 1
C-52 | GP-000513-00 Presser Bar Lifter Connecting Shaft rEHE 28 A4 1
C-53 | SC-0540-7600 Presser Bar Lifter Connecting Shaft Fix Screw | = 23 4= 7 YA} 1
C-54 | WS-000016-00 Washer w2k 97 dAE 914 1
C-55 | SC-000183-00 Screw r=uk Aeie AUt 2
C-56 | 058075S-306H Position Link Stopper =] 8= A% 1
C-57 | 058076S-306H Position Link Stopper Spring A 3 ARy A~ 1




Presser Bar Mechanism
SO &




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass;: bly
C-58 | 05S077S-306H Position Link Stopper Bracket A H=m ~x5 B 1
C-59 | SC-0500-7400 Screw (15/64” n=28) F A} 2
C-60 | 05S079S-306H Position Link Stopper Rubber A H=z Ay 3T 2
C-61 | SN-0116-3400 Nut (11/4” n=40) vE 1
C-62 | SC-0169-1600 Screw HUA 1
C-63 | 05S052S-306H Position Link Hinge Screw A H= 1A s 1
C-64 | 05S051S-306H Position Link 9= H= 1




Lower Shaft & Thread Trimming Mechanism
Ol= X A &




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass;g.\ bly
D-1 GP-000814-00 Hook % (HIROSE : HSM-A1HMTR) 1
D-2 | GP-012152-00 Bobbin Case 1
D-3 07-225A-64L7 Bobbin wal 1
D-4 | GP-000520-00 Lower Shaft 5} 1
D-5 GP-000474-00 Front Bushing for Lower Shaft st A R2A 1
D-6 | 02015BR-T121 Rear Bearing for Lower Shaft 3= 3] o] 3 (620122) 1
D-7 CL—-000092-00 Collar for Rear Bearing sl o8] 7=} 1
D-8 | SC-0104-5607 Screw(11/64” n=40) a3 |08 7lel TAYAL (11/64” n=40) 2
D-9 44-025A-1230 Collar Bearing Stopper Wel8] A5y 7le} 1
D-10 | 04012AF-4532 Screw wWlols] AEH 7lg} A AL 2
D-11 | CL-000014-00 Lower Shaft Sensor Collar 3= A 7let 1
D-12 | SC-0105-7500 Screw (M4 X P0.7) 3= AA 7l A UAH(M4 X P0.7) 2
D-13 | GP-000525-00 Lower Shaft Sensor Plate 3 AlA T 1
D-14 | SC-0175-1230 Screw (11/64” n=40) k= A TAAH(11/64” n=40) 2
D-15 | 02S029S-306H Sensor for Lower Shaft 3= AlA] 1
D-16 | 02S030S-306H Screw (M3 X P0.5) = A TAUAF (M3 X P0.5) 2
D-17 | GP-000526-00 Lower Shaft Sensor Bracket 3= AA B 1
D-18 | SC-0175-1230 Screw(11/64” n=40) & Al BEll aAUAL (11/64" n=40) 2
D-19 | GP-000527-00 Pully of Lower Shaft &= eloln) Zg) 1
D-20 | SC-A308-4517 Screw(1/4” n=40) 83 elolw] Zg] AUAL (1/4” n=40) 2
D-21 | BE-000007-00 Timing Belt(460-5GT-15) 3% T3 Elo|w] W E (460-5GT-15) 1
D-22 | GP-000528-00 Pully of Lower Shaft Motor 3t 2E Eloln] Zg 1
D-23 | 08037SC-120D Screw % mE| elo|w E¥| TAAF 2
D-24 | GP-000529-00 Lower Shaft Motor Bracket 3= wE Bl 1
D-25 | 14027SC-4113 Screw (M8 X 1.30) 8% wE| BepAl TAVAHMSXL30) | 4
D-26 | 15077SW-5030 Washer = nE Bl oA 4
D-27 | 15095SW-4115 Spring Washer 3% mE Bl AxEelA 4
D-28 | GP-000531-00 Lower Shaft Motor Adjusting Plate 3l wE =A9 1
D-29 | 2250265-306H Screw 8= nE A3 BE 4
D-30 | 16014SW-2518 Spring Washer 3% mE A9 Az elA 4
D-31 | GP-000532-00 Lower Shaft Motor Adjusting Bracket 3% mE] =4 Bl 1
D-32 | 08062SC-4113 Screw = mE 2% Bl 2e 2
D-33 | 18048SW-3115 Spring Washer 3% mE 22X vl Az oA 2
D-34 | 08062SC-4113 Screw s mE 2% B2 1
D-35 | 18048SW-3115 Spring Washer = mE 23 Az oA 1
D-36 | 18047SC-7113 Screw 3% mE 1A BE 4
D-37 | 18048SW-3115 Spring Washer 5t mE] 1A Az oA 4
D-38 MT-000024 Motor for Lower Shaft 3= =E 1
D-39 | GP-000530-00 Needle Plate a3 1
D-40 | 01-1365-1230 Screw A vAVAF 2
D-41 | 10S042S-306H Cover for Needle Plate A A 1
D-42 | 04007SC-A001 Screw A AW 1AL 2
D-43 | 04012SR-4013 C-Ring 3% Fuleld Cc-H 1
D-44 | GP-000107-00 Thread Trimming Shaft PNEES 1
D-45 | GP-000074-00 Moving Mes | X~ 1
D-46 | SC-A154-4114 Screw |~ AL 2
D-47 | GP-000078-00 Thread Trimming Holder AFd & 1
D-48 | BR-000001-00 Moving Mes Base Bearing AP EBAE W|o]F] 2
D-49 | WS-000002-00 Trust Washer AR EYAE 9HA 2
D-50 | 06-007C-1600 C-Ring T4 Y 1
D-51 | GP-000073-00 Thread Trimming Cam A7 1
D-52 | SC-0114-1230 Screw A AR TAYAL A 1
D-53 | SC-0101-3710 Screw B AR TAGA} B 1
D-54 | GP-000081-00 Thread Trimming Lever AR E 1
D-55 | SC-000033-00 Screw AR TR UA} 1
D-56 | GP-001952-00 Mes Connecting Link w2~ QA= 1




Lower Shaft & Thread Trimming Mechanism
Ol= X A &




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass;g.\ bly
D-57 | SC-000003-00 Mes Connecting Link Stud W dAdH 3 thisl 2
D-58 | SN-0101-7400 Nut s dd9ga e 1
D-59 | GP-000114-00 Thread Trimming Return Spring AP B9 Az 1
D-60 | GP-000079-00 Thread Trimming Shaft Bushing APdE 2 1
D-61 | SC-0507-1230 Screw AP E A A AL 1
D-62 | GP-000535-00 Cam Follower Crank AR 22 m=: =7 1
D-63 | SC-000033-00 Screw AR 22 =z 3 TAA} 1
D-64 | GP-000128-00 Thread Trimming Driving Connecting Link AMAF= A48 = 1
D65 | SC-000006-00 Stud for D-64 A FER FEaEa At 1
D-66 | SN-0101-7400 Nut A FER FEERa vE 1
D-67 | GP-001877-00 Thread Trimming Crank AbE == 1
D-68 | SC-000014-00 Screw AP FH = A AL 1
D-69 | SC-000007-00 Stud Screw for Thread Trimmer Crank | APd F# = whjA} 1
D-70 | GP-000084-00 Slidearm for Trimming Cam Roller A}-’QZ‘;’ 28 &gfolx=ot 1
D-71 | GP-000083-00 Trimming Cam Roller AR =7 1
D-72 | SC-000005-00 Trimming Cam Roller Stud AP 28 A 1
D-73 | GP-000109-00 Shaft of Thread Cam Roller Body A 28 BA S 1
D-74 | SN-000002-00 Nut A 2 EAF YE 1
D-75 | CL-000001-00 Collar for D-73 AR 28 B3 = 7let 1
D76 | SC-0502-2302 Screw AR 28 BAZ 7l oA} 2
D-77 | GP-000110-00 Trimmer Cam Roller Spring AR 28 B9 AxE 1
D-78 | GP-000111-00 Trimmer Cam Driving Shaft AP = 1
D79 | SC-0164-2700 Screw AR F=2 TRAYA} 1
D-80 | CL-000002-00 Collar for D-78 AL FEZ Fle) 1
D-81 | SC-0113-3400 Screw ANADTE=Z 7}e} @2} 2
D-82 | GP-000534-00 Thread Trimming Base AP W] o] A 1
D-83 | SC-0343-3800 Screw AR o]~ TA AL 4
D-84 | GP-000536-00 Thread Trimming Driving Shaft AME == 1
D-85 | GP-000537-00 Thread Trimmer Driving Shaft Guide AP E Tl = 1
D-86 | SC-0512-1230 Screw(11/64” n=40) AP Z 7bol = TAHAL (11/64” n=40) 1
D-87 | 01S1108-306H Washer AR Z Fho| = 294A 1
D-88 | 12-0000-PT55 Thread Trimming Solenold AP &Y o= (F) 1Set
D-89 | GP-000538-00 Thread Trimming Solenold Bracket AP &Y o= BElAl 1
D-90 | SC-0175-1230 Screw ALY o)l = BEbl TAUAL 2
D-91 | GP-000086-00 Thread Trimming Solenold Lever AP &Y o= 1
D-92 | SC-0174-1230 Screw AL ol = HW A AL 1
D-93 | GP-000087-00 Roller For D-91 AR &Y col= Gy =7 1
D-94 | SC-000014-00 Stud for D-91 A& o= G Pk 1
D-95 | GP—000075-02 Fixed Mes A 1
D-96 | SC-0130-1230 Screw A AW A TAAA 1
D-97 | 08017SC-B0O01 Screw B TR A TAAIB 1
D-98 | SC-000027-00 Screw TR 2~ 2A AL 1
D-99 | SN-0113-7400 Nut DAY A 2AYE 1
D-100 | GP-000119-00 Thread Retainer Al 7} 7N 1
D-101 | SC-0175-1230 Screw Al7H) 7 A YAR 1
D-102 | 02-019W-1230 Washer A7 el 2k 1
D-103 | GP-000076-00 Fixed Mes Base TR A o] A 1
D-104 | SC-0533-3400 Screw TR 2 W] o] 2 A A} 1
D-105 | GP-000533-00 Thread Trimming Stopper Bracket A A~=5 B 1
D-106 | SC-0175-1230 Screw AR2esd vzl TR} 1
D-107 | GP-000129-00 Rubber for D-105 ANA xS B 15 1
D-108 | GP-000077-00 Inner Bobbin Stopper 7}a}A}o) 1
D-109 | SC-000030-00 Screw(11/64” n=40) Zhutate] AILbA} 1
D-110| 01-009R-2350 Cabler Holder #A o] 8 Z}o) 2
D-111 | SC-0543-2302 Screw(11/64” n=40) A o] B #to] mAUA} 2
D-112 | SW-0103-1011 Washer Fhatate] TRILRA} 94 1




Lower Shaft & Thread Trimming Mechanism
Ol= X A &




SunLhtar

Ref. No. Parts No. Note Name of Parts = =} Q' ty Ass;g.\bly
D-113 | GP-001953-00 Lever for Moving Mes Connecting Link | 12~ 23 = &)W 1
D-114 | 05016SN-1211 Nut s dd9ga e 1
D-115 | GP-001954-00 Bracket for Bobbin Catcher wul ogtE R g 1
D-116 | SC-0162-5607 Screw wul gr=Ey veEl FHuat 2
D-117 | 01-114C-2350 Lever Holder Hw Fo 1
D-118 | SC-000178-00 Screw Shaft for Bobbin Catcher Holder | H 8] §}2]&- x}o] & whifa} 1
D-119 | SR-0113-1013 E-Ring 2yl o} ® Ao] = thiAl E-g 1
D-120 | 12010SN-1211 Nut 2 g5 gl & Sl vE 1
D-121 | SW-0120-1011 Washer 2l k=R zlo] & oAl 91A 1
D-122 | 01-015C-2350 Spring Bl gy AxE 1
D-123 | GP-001955-00 Bobbin Catcher Ass y wyl B (%) 1
D-124 | SC-A131-4522 Screw Hul ol R ap 2
D-125 | GP-001956-00 Lever for Bobbin Catcher BRI =R 1
D-126 | SC-A131-4522 Screw Byl k=R gGw At 2




£
2
c
O
L
O
)
=
(o)
=
>
(o)
=
[
>

X-0|5 &




SunLhtar

Ref.No.| Parts No. | Note Name of Parts =3 - Q' ty Ass;g.\ i)
E-1 GP-000540-00 X-Moving Frame X-o]% =Y 1
E-2 | GP-000541-00 X-Fixed Frame X-1A =4 1
E-3 | GP-000542-00 X-Axis LM-Guide Asm X-0]4 LM-7}o] =(%) 1Set
E-4 | 08062SC-4113 Screw X-o]4 LM-7}o]l= A A} 16
E-5 | 18047SC-7113 Screw (M5, 1.15) X-o]% =& ¢ TAYAL 12
E-6 | 02S029S-306H X-Sensor X-A A 3
E-7 | 02S030S-306H Screw (M3, 1.10) X-AA A A} 3
E-8 GP-000543-00 X-Sensor Bracket X-AA BzA 3
E-9 | 020158C-4113 Screw (M4, L10) X-AA Bl AL 6
E-10 | 180158W-3111 Washer X-AA] Bepl YA oA 6
E-11 | GP-001184-00 X-Driving Timing Pulley X-T% Elo|n] Z2) 1
E-12 | 14061AE-4517 Screw X-T-% Etel®] 7] 1AL 2
E-13 | GP-001183-00 Bracket for X Driving Timing Pulley | X % €}o]®] Zz] BHz}d 1
E-14 | MT-000025-00 Motor For X Moving X—O]%E_Ei 1
E-15 | 14027SC-4113 Screw X-o]45E A FAH M8 X L25) 4
E-16 | 15095SW-4115 Spring Washer X-2Bl R TAYAL Az olA 4
E-17 Screw X-elolmjl e z2 x2] BE 1
E-18 | GP-001185-01 X-Motor Base X-2E wo] 2~ 1
E-19 | 14003SC-4113 Screw X-RE] W] o] A A A M8 X L25) 6
E-20 | 15095SW-4115 Spring Washer X-2E W o] TAYA} Az ol 6
E-21 | 040290SW-A001 Washer X-2E] # o)A TAYA}L 7 ohA 6
E-22 | 03100400UHS81 Timing Belt X-€}o]m)Hl E (B3505M) -
E-23 | GP-000544-00 X-Axis Moving Frame Cover X-o|& =& 3] A 2
E-24 | 02004SC-0113 Screw X-ol$Z# g AWM A} 6
E-25 | 18014SW-3115 Spring Washer X-o]4x# Y AW TAUAL Az elA 6
E-26 | 18015SW-3111 Washer X-ol$zZ# g AM AL HehA 6
E-27 | GP-000545-00 X-Axis Fixed Frame Cover(L) X-2A=ZH Y A (F) 1
E-28 | GP-000546-00 X-Axis Fixed Frame Cover(R) X-mAzZH Y AW ($) 1
E-29 | 02004SC-4113 Screw X-mAZH g A A 6
E-30 | 18014SW-3115 Spring Washer X-TAZY Y A TV} 228 oA 6
E-31 | 18015SW-3111 Washer X-mAzH Y A 2 GAL Hep 6
E-32 | GP-000548-00 Upper Plate Cover for X Fixed Frame |X-TZA=Z# Y AbdAH 1
E-33 | 02010SC-3123 Screw X-TAZH Y AHAH TR} 13
E-34 | GP-000549-00 Block for Fixing Plate for Timing Belt | X-t}o|®] wle w9 22 1
E-35 | GP-000550-00 Fixing Plate for Timing Belt X-glo|n] Wle w3t 2
E-36 | 02015SC-4113 Screw X-gloln] WlE A3 mA A} 12
E-37 | 180158W-3111 Washer X-elo|w] WlE mA T mAA} A | 12
E-38 | 18014SW-3115 Spring Washer X-tlo]n] WlE s1A% Az o)A 12
E-39 | GP-000551-00 X Driven Timing Pulley X-Z% glolu] Zg 1
E-40 | 08008MC-4517 Screw X-F% Eleld] £ 1AL 2
E-41 | GP-000552-00 Dirven Shaft for X Timing Pulley(B) | X-%&% g}o]®] £7] = (B) 1
E-42 | GP-000553-00 Bracket for X Driven Timing Pulley | X-Z% €glo|®] Zz] Hz}lsl 1
E-43 | 03022SC-4517 Screw X-2% glo|vl £ vl 1A A} (A) 6
E-44 | GP-000554-00 X Tension Adjusting Bracket X-2% glo|n] Z2] A zA v 1
E-45 | GP-000555-00 X Tension Adjusting Plate X elojulwl & A& 23] g} 1
E-46 | 02015SC-4113 Screw X efelyjill & FH A g 1A A} 2
E-47 | GP-000556-00 X-Sensor Plate X-AA 2 1
E-48 | 01S104S-306H Screw X-AA g A AL 7
E-49 | 08091SC-4113 Screw X-2A=ZH Y ZAYA 8
E-50 | 03025SW-5030 Washer X-TA=ZH Y TAGA 944 8
E-51 | 18048SW-3115 Spring Washer X-2% gho]y] £ vzp 34YA} A28 94 6




£
2
c
O
L
O
)
=
(o)
=
>
(o)
=
[
>

X-0|5 &




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass;g.\ bly
E-52 | 10-010W-7507 Washer X % eho® £ Repl w94 | 6
E-53 | GP-000547-00 X-Sensor Cable Holder X AA A o] & Aol 7
E-54 | 020045C-4113 Screw X AA Aol 7ol TAIA} 10
E-55 | 15042BR-A001 Needle Bearing for X Moving Pulley | X-%% €lo]®] 2] UE wo]=) 2
E-56 | GP-001784-00 X-Motor Driving Timing Pulley X BB % glo|n] g 1
E-57 | 14061AF-4517 Screw X RE % elolw) Za) A} 2
E-58 | GP-001783-00 Dirven Shaft for X Timing Pulley X Z% Elo|n] 3 = 1
E-59 | GP-001785-00 X-Motor Follower Timing Pully X RE 2% gloln] Zg 1
E-60 | 14061AF-4517 Screw X RE Z% eloln] Za] wAA} 2
E-61 | GP-001786-00 X-Motor Bracket X ®E BA 1
E-62 | 140465C-4113 Screw X =¥ Bk mAA} 2
E-63 | 03026SW-9115 Spring Washer X 2E B8 mAVAE AZE 94 4
E-64 | 08057SW-1111 Washer X e Bl ARG} 9bA 2
E-65 | BR-000043-00 Bearing for X Driving Pulley X % efeln) Zg] w]o]3(62012Z NR) | 4
E-66 | BE-000009-00 Belt for X Driving X 2E| elo|n] Hl E(396-3GT-25) 2
E-67 | AS-000329-00 Cable Guide for X Motor X BB Alo)E rlo]l=(x) 1Set
E-68 | 10010SC-8119 Screw X 2E FAo|& sloj= mA A} 8
E-69 | GP-001946-00 Bracket for Cable Guide A X RE] Aol& slo]= Bl A 1
E-70 | 02010SC-4113 Screw X ZE Aol& 7lol= Bepl I 4
E-71 | GP-001947-00 Bracket for Cable Guide B X ZE FAo|& sle]= nElsl B 1
E-72 | GP-001951-00 X-Motor Base Cover X 2B Wo]A AHAY 1
E-73 | 02010SC-3123 Screw X RE ol AHAW uA YA} 3
E-74 | GP-001950-00 X-Motor Base Cover(B) X RE wo]2 sPHAY 1
E-75 | 02010SC-3123 Screw X RE o] sHAH mA A} 4
E-76 | AS-000331-00 Clamp for Hose IA FA= (%) 1Set
E-77 | GP-002084-00 Rubber for X Fixed Frame X 3R ZY Y 2FT)e| = 1
E-78 | 01-011C-2350 Cable Holder(5N) A o] B Zt](5N) 1
E-79 | 02-010SC-3123 Screw Aol S| uA A} 1




Y—-Moving Mechanism
Y-O|& &




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass;g.\ i)
F-1 | GP-000559-00 Y-Axis Frame Y o] =9 2
F-2 | 08087SC-4113 Screw (M8, 1.25) Y o]43 =¥ mAA} 24
F-3 | 150958W-4115 Spring Washer Y o]4% =89 wAYAL Az oM | 24
F-4 | 15077SW-5030 Washer Y o] =z TAUAL o4 24
F-5 GP-000560-00 Guide Rail for Cam Roller Y & 7 288 rlol= #Hd 4
F-6 | 151055C-4113 Screw (M4, L15) Y = 7 289 slol= Y mAUYAH 36
F-7 | 180148W-3115 Washer Y 2 7 289 slo|= g nAA} M| 36
F-8 | 15001BR-B001 Track Roller Bearing E# 237 o] (INA LPR50/5 KDD-4)| 16
F-9 |15002CW-B001 Cam Roller Screw A ey Al A 8
F-10 | 02028SW-9115 Spring Washer MEF Thjrl A Ax=F 914 8
F-11 | 15029SN-3211 Nut A A2 i A YE 8
F-12  [15003CW-B001 Cam Roller Screw B A28 Al B 8
F-13 | 12010SN-5030 Nut B A& A B HE 2
F-14 | 21-013C-5030 Fixing Plate for Timing Belt Elolw) WE wA3} 4
F-15 | GP-000558-00 Bracket(L) for Fixed Frame of X X 1A =Y 28535(FH) 1
F-16 | GP-000557-00 Bracket(R) for Fixed Frame of X X 1A =Yg B ($) 1
F-17 | 020158C-4113 Screw (M4, L10) eloln] Wl wA (3} BAIA} 24
F-18 | 15038BT-5030 Y-Timing Belt Y Elo]m] W E 2
F-19 | GP—000807—01 Y Axis Y-TE5E 2
F-20 | 15027D C-5030 Y-Timing Pulley Bracket (F) Y Ele]n] Ez] BpA(A) 2
F-21 | 150283C-5030 Screw Y efo]"] %El BepAl(A) YA 6
F-22 | 16014SW-2516 Spring Washer Y ehoj 22 Hepl(R) oAU A2 g4 6
F-23 | 08057SW-5030 Washer Y o] —Séa] BeA(A) A 9| 6
F-24 | 15024CW-5030 Fixing Plate for Timing Pulley Bracket |Y E}o]®] ] B ]’ 1(A) A% 2
F-25 | SC-0317-2700 Screw (15/64” n=28) Y gloln] Z2] Hepl(A) 2 1A} 4
F-26 | 15055PR-A001 Tension Adjusting Plate (F) WE == izgr&(@) 2
F-27 | 15056PR-A001 Tension Adjusting Plate (R) WE #AHE z2HP(F) 2
F-28 | 15057SC-8119 Screw (M4, 1.14) we A= zA9 A A} 8
F-29 | 150583C-5030 Bolt (M6, L58) Elolw) WlE A 24 BE 2
F-30 | 14064SN-9311 Nut A 24 £ 314 YE 2
F-31 | 21-043A-5030 Y Driving Timing Pulley(A) Y &% Elol®] 3 2
F-32 | 15042BR-A001 Needle Bearing Y %% etoly 2] g #o]F] 4
F-33 | 15046RB-5030 Fiber Washer o)A 4
F-34 | 15044CW-5030 Y-Driven Timing Pulley Shaft Y &% gloln] 7 & 2
F-35 | 030228C-4517 Screw(M4, L5) Y &% el £ & uAA} 4
F-36 | 15031CL-5030 Y-Driven Timing Pulley Bracket (L) |Y F-% Elo]®] £z Balsl(F) 2
F-37 | 15032CL-5030 Y-Driven Timing Pulley Bracket (R) |Y T% ©Elo]®] Z7] B g7 ($) 2
F-38 | 14002SC-4113 Screw (M6, L15) Y 7% Eloju] E=] Bl YA 8
F-39 | 14065BR-5030 Needle Bearing (1816zz) Y 7% Ele]® 7] UE wlod 4
F-40 |15035CW-A001 Stopper Collar YE vely 2&5 7=} 4
F-41 | 04014SC-4517 Screw (M5, L5) YE wels 29 slel AL 8
F-42 | 21-054A-5030 Y-Drive Timing Pulley Y 7% elo|w] £g) 2
F-43 | SC-A308-4517 Screw (1/4” n=40) Y % Elelw Fe] A A} 4
F-44 | 0280295-306H Y-Sensor Y AA 3
F-45 | 02S030S-306H Screw (M3, 1.10) Y AN ZAAL 3
F-46 | 20-019A-5030 Y-Sensor Bracket Y AA vaAl 3
F-47 | 15120SC-5030 Screw Y AN Bl AL 3
F-48 | 15121PR-5030 Washer Y AA BEAl A oA 3
F-49 | GP-000561-00 Y-Sensor Plate Y AN T 1
F-50 | 02S030S-306H Screw (M3, L.10) Y AN 7 AL 2
F-51 |06011SW-306H Washer Y AN T mAGAF 9bA 2




Y—-Moving Mechanism
Y-O|& &




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass;g\ bly
F-52 | 18014SW-3115 Washer Y AA Bl A GAF 244 3
F-53 | 18015SW-3115 Washer Y A BEpAl 3RV 3 944 3
F-54 | GP-000808-00 Y-Motor Base Bracket Y-RE] Ho]~ vzl 1
F-55 | 14027SC-4113 Screw Y-2E wo|x Bl A AL 8
F-56 | 15077SW-5030 Washer Y-RE] HojA~ vzl A elA 8
F-57 | 150955W-4115 Spring Washer Y-2E wolA Bkl 1A Az 9lA 8
F-58 | GP-000811-00 Y-Motor Base Y-RE #o] A 1
F-59 | MT-000026-00 Y Motor Y-%E 1
F-60 |SC-000522-00 Screw (M8 X L40) Y- (M8x L40) 4
F-61 | 150958W-4115 Spring Washer Y-RE TAAZE ebA 4
F-62 | 04001700H000 Y-Driving Pulley Coupling Y-75 Z8] AZE 1
F-63 | 08091SC-4113 Screw Y-7%5 Z8 AZSY aA A} 2
F-64 | GP-000812-00 Y-Driving Timing Pulley Y-7-% Elo]®] Zg] 1
F-65 |14058CW-A001 Collar for Y-Driving Timing Pulley Bearing | Y-7-% Elo]®] &g w|oig 7}e} 1
F-66 | 14060AF-4532 Screw (M6 X L6) V-7 gto|y) £ Weig 7k} TAAF (M6XL6) 2
F-67 | 04001900H000 Bearing for Y-Driving Timing Pulley Y-7% E}o]] E2] w|o]3] (6004NR) 1
F-68 | GP-001180-00 Idler Shaft ole] 5y = 1
F-69 | CL-000023-00 Collar for Idler Shaft olol=8 = s}u} 2
F-70 | GP-001181-00 Idler olo] &g 1
F-71 | BR-000044-00 Bearing for Idler (6903ZZ) olo] 52| o3 (6903Z%) 4
F-72 | GP-001179-00 Idler Bracket olo] & Al 1
F-73 | 08062SC-4113 Screw (M5 X L20) olo] 58] Bl TAVAL (M5XL20)| 4
F-74 | 02030SW-5030 Washer olo]l &y Bt 1A 9}A 4
F-75 | 18048SW-3115 Spring Washer olo)| 57 vl 1A AxE &M 4
F-76 | 90S015S-306H Nut ole]Ey & UE (M8) 1
F-77 | 15077SW-2111 Washer olo]l &y = oA 1
F-78 | 150958W-4115 Spring Washer olo] Sy & A=A 1
F-79 | GP-000810-00 Y-Follower Pulley Shaft Y——*—% zg = 1
F-80 |17038CW-A001 Y Shaft Coupling ol AZY 2
F-81 | 08091SC-4113 Screw o] AZY TAYAH 8
F-82 |14058CW-A001 Collar for Y-Follower Pulley Shaft -Z2x ZgE W8 slet 2
F-83 | 14060AF-4517 Screw (M6 X L6) Y—%—% g% W)Y 7lg AU (M6XL6) 4
F-84 04001900HO00 Bearing Y-Follower Pulley Shaft Y-F% Z8 % w3 (6004NR) 2
F-85 | GP-000813-00 Y-Follower Pulley Bracket Y-Z% Z7 vgiAl 1
F-86 | 08062SC-4113 Screw Y-2% Zg Hepl 1AW} (M5X120) 4
F-87 | 02030SW-5030 Washer Y-2% Z2) vl v 94 4
F-88 | 18048SW-3115 Spring Washer Y-2% 8 HEpl 313 AxY 94 4
F-89 GP-001182 Y-Motor Base Cover Y-R2E #o]A AW 1
F-90 |[10-003M-PT01 Screw Y-28 Bl A 2R YAF (M4XLS) 6
F-91 GP-000809-00 Y- Follower Timing Pulley Y-Z% glo|n] Zg 1
F-92 | 14061AF-4517 Screw Y-2% Elo|®] Z7 AYA} 2
F-93 | BE-000010-00 Y Timing Belt Y-%2E] E}o]u] w4l E (B400S5M500) 1
F-94 | 0891SC-4113 Screw X-mA =Y TAYA} 7
F-95 | 030258W-1211 Washer X-mA=ZH Y 1A A 7
F-96 | 08087SC-4113 Screw Mz gto] Bl A 1A YAb 4
F-97 | 15095SW-4115 Spring Washer WA o] vzl A 1A YA Az g4 4
F-98 | 15077SW-5030 Washer M x| gto] Bl A 1A YA} oA 4
F-99 | 08087SC-4113 Screw Wz 2o] BEH & 1A A} 4
F-100 | 150958W-4115 Spring Washer W7 wto] Hepll & 3A A} Az o)A 4
F-101 | 15077SW-5030 Washer M= o] BElH £ 1A AL &M 4
F-102 | 06-129A-106L Needle Bearing 2] o] B UE H|o]F] 8
F-103 | 21-026A-5030 Shaft Dust Plate Bracket w2 ule] Bl = 8
F-104 | 10S114S-306H Shaft Collar Dust Plate Bracket W= wleo] Bl &= 7le} 8
F-105 | SC-0113-3400 Screw =] wte] Bl = slet oA AH 8
F-106 | GP-002315-00 Bracket for Dust Plate A Mz 2ol 44 valA A 4
F-107 | 15058SC-1211 Screw W] "ol A Bl A 1A A} 8
F-108 | 18015SW-3111 Washer W2 o] 47 HEAl A TA JAF 94 8
F-109 | GP-002316-00 Bracket for Dust plate B w7 2to] 4 vl B 4
F-110 | AS-000356-00 Dust Plate Ass y ] qte] (&) 2Set
F-111 | SC-0499-1230 Screw WA abo] (2) TAAL 8




Cloth Feed Mechanism
Cloth Feed &




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass;g.\ bly
G-1 GP-000562-00 Upper Clamp Bracket ArZEl = B 2
G-2 | 08062SC-4113 Screw Az veld A A} 8
G-3 | 10-010W-7507 Washer A= Bepll vy 9bA 8
G-4 | 18048SW-3115 Spring Washer Agdx vepl 14 Az oA 8
G-5 GP-000563-00 Air Cylinder for Upper Clamp ALZE sz o o] Al Y 2
G-6 49-001A-5030 Upper CLamp Air Fitting ArZE 2 oo} T|E] 4
G-7 GP-000564-00 Upper Clamp Cylinder Hinge Bracket | A= A2t 3% B}l 2
G-8 | 18047SC-7113 Screw (M5 X L15) AZaz A9y 84 Bel I (M5XLE) | 8
G-9 | 02030SW-5030 Washer A= ARy 37 vl 34 94| 8
G-10 | 18048SW-3115 Spring Washer Agdx A 312 v 74 Az 94 8
G-11 | GP-000565-00 Upper Clamp Cylinder Hinge Shaft Al Ay A &= 2
G-12 E-Ring Agdx A 37 % E-3(337 6) 2
G-13 | GP-000566-00 Cylinder Knuckle for Upper Clamp AFe sz Ay UE 2
G-14 | GP-000567-00 Upper Clamp Link B Aad = 2= B 4
G-15 | GP-000568-00 Upper Clamp Link Shaft A oAz PaE A 4
G-16 | 22-012C-5030 E-Ring Agde gax E-3(3AA 5) 8
G-17 | GP-000569-00 Upper Clamp Link A gz g3 A 4
G-18 | 22-016C-5030 Upper Clamp Link Shaft B Aodax Y% B 4
G-19 | 22-012C-5030 E-Ring Agd= g% B E-3(347 5) 4
G-20 | GP-000570-00 Upper Clamp Drive Link AgEls Fx g3 2
G-21 | 22-011C-5030 Hinge Shaft A= 5 H3 AAFH 2
G-22 | 22-012C-5030 E-Ring Agds 3% 33 3XF E-Y(3AA 5) 2
G-23 | PN-000010-00 Upper Clamp Spring Pin Agelsz A~ 3 2
G-24 | 22-029M-5030 Spring Pin Rubber Agalz Az 9 37 2
G-25 | 22-026G-5030 Upper Clamp Spring(L) Argelz ~=8 (F) 1
G-26 | 22-027G-5030 Upper Clamp Spring(R) AFH =z Az ($) 1
G-27 | GP-000571-00 Upper Feed Plate Link Shaft Aol = gYax 2
G-28 | CL-000036-00 Collar for Upper Feed Plate Link Shaft | A¥]o|=3 8 =2 7}t 2
G-29 | SC-0164-2700 Screw Aslel=gt Y3 vhet nA VAL 4
G-30 | GP-000572-00 Upper Feed Plate Bracket (L) Abu) o= BElAl (F) 1
G-31 | GP-000573-00 Upper Feed Plate Bracket (R) Aulol= vkl (%) 1
G-32 | 020158C-4113 Screw Arg) ol = vl mAUA} 12
G-33 | 18015SW-3111 Washer Azol=gt vEkll 14 oA 12
G-34 | GP-000575-00 Upper Feed Plate Ay o] =3} 1
G-35 | GP-000576-00 Upper Feed Plate Assist Bracket A Atglol=gt wx HEsl A 2
G-36 | GP-000578-00 Upper Feed Plate Assist Bracket C Atglol=s wx Bl C 4
G-37 | GP-000579-00 Upper Feed Plate Assist Bracket D Atglol=gt wx BEsl D 2
G-38 Screw Bz Bzb I (M4AXLS) 18
G-39 | 020028C-8119 Screw Bz Bl ¢ IAVAH(MAXLS) 12
G-40 | GP-000580-00 Acryl Plate for Upper Feed Ay o]l = o}z Y3} 1
G-41 | SC-000059-00 Screw Aol = otz wA LA} 6
G-42 | 51A057S-81H2 Nut Aoz otz 1A HE 6
G-43 | 51A056S-81H2 Washer Aol = olmE W wA o)A 6
G-44 | GP-000581-00 Sub-Clamp Support Bracket Bz FH= Xz B 2
G-45 Screw Bz ZY9= AA Bl ZAVAHMAXLS) 4
G-46 | GP-000583-00 Sub-Clamp Support Bracket Shaft Bz FHz A Bvap &= 2
G-47 | CL-000035-00 Collar for Sub-Clamp Support Bracket Shaft | B2 S x]x| BlAl &= 7}e} 2
G-48 | SC-0164-2700 Screw Bz 29z Az Bzl = 7k} AL 4
G-49 | GP-000584-00 Sub-Clamp Driven Lever Rz F9= IT= gy 2
G-50 | 49A008S-811H Screw Bz 29z 2% g TAYAHM5XL10) 2
G-51 | 02030SW-5030 Washer Bz S99 3% 84w 14 94A 2




Cloth Feed Mechanism
Cloth Feed &




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = - Q' ty Ass;g.\ bly
G-52 | GP-000585-00 Sub-Clamp Driven Shaft Bz 9z 1= 1
G-53 | GP-000586-00 Sub-Clamp Base B Bz ZEx yo|~ B 1
G-54 | GP-000587-00 Sub-Clamp Base Supporter B Bz FY= wolx~ w3 B 1
G-55 | 02015SC-4113 Screw Bz FY= wolA B YA} 4
G-56 | 18015SW-3111 Washer Bz Z¥x o)A B 1A 94 4
G-57 | GP-000592-00 Sub-Clamp Base A Bz ZYL wo] X~ A 2
G-58 | GP-000593-00 Sub-Clamp Base Supporter A Bz Z9Y o] w3 A 2
G-59 | 02015SC-4113 Screw Bz Z¥9 wo]a A A YA A 4
G-60 | 02015SC-4113 Screw Bz Z9= wolA A IAUYA B 4
G-61 | 18015SW-3111 Washer Bz ZYZ wo]x A A 9kA 8
G-62 | GP-000594-00 Sub-Clamp Cylinder Bracket Bz Zu= Ay B 2
G-63 | 02015SC-4113 Screw Bz Z9= Ay vl AU 4
G-64 | GP-001852-00 Air Cylinder for Sub Clamp Bz FYZ olo] A 2
G-65 | SC-000184-00 Screw Bx ZYI oo} AAY TAYAL (M5XL40)| 8
G-66 | 18048SW-3115 Washer Bz Z92 oo] Ay w4 Az 94| 8
G-67 | 49A003S-811H Air Fitting Bz ZFY= do] IE 4
G-68 | GP-000595-00 Sub-Clamp Cylinder Knuckle iz F9= Ay JF 2
G-69 | 49A009S-811H Nut Bz 9= Ay vUE 14 JEMM)| 2
G-70 | GP-000596-00 Sub-Clamp Cylinder Knuckle Shaft 3z Y= Ay JF & 2
G-71 | 06-033M-3800 E-Ring 2z F9= A6 JF & E-9 2
G-72 | GP-000600-00 Sub-Clamp Driven Link Bz Z9=2 3% 9= 2
G-73 | SC-A308-4517 Screw Bz FYE 35 3 A 4
G-74 | GP—-000601—-01 Lower Feed Plate ooooo 1
G-75 | 15089SC-8119 Screw sly] o] =t wA A} 4
G-76 | GP—000602—01 Lower Clamp Knuckle A st = U F A 1
G-77 | GP-000603-00 Lower Clamp Knuckle C stEal= Y& C 1
G-78 | 020158C-4113 Screw SEZ JF A IAVAL 6
G-79 | GP—000604—01 Lower Clamp Knuckle B st = & B 2
G-80 | 02015SC-4113 Screw Sl = YF B A VAL 4
G-81 | SC-0163-7500 Screw Bz Z9sx Ay 3 A} 4
G-82 | 49-006C-5030 Straight e olE (b)) 4




c
9
o
Q
£
L2
c
O
N -
(&)
L))
=
o
©
w
w
O
e
AN
T
(0]
()]
Li.
L
l—
o
o

Cloth Feed2 (C assette) A (M)




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = | Q' ty Ass;g.\ bly
H-1 GP-002030 Bracket(L) For Palette Cylinder sl e ARy vl () 1
H-2 | 02015SC-4113 Screw e A v (F) 2 4
H-3 | 18015SW-3111 Washer g e A2y Bepl (F) 2AYAL 944 4
H-4 GP-002031 Bracket(R) For Palette Cylinder S E Ay vl (%) 1
H-5 | 02015SC-4113 Screw s E Ay Bl () AR 4
H-6 | 18015SW-3111 Washer spElE ARy vl ($) 2 g 4
H-7 GP-002085 Pallette Cylinder Bracket Supporter el e Ae Bl 9k 2
H-8 15-027A-2070 Sensor A 2
H-9 | 08014SC-A001 Screw A TAIA 2
H-10 | GP-002329 Air Cylinder e E oje] AT 2
H-11 SC-000184 Screw S E oo} AT A} 4
H-12 GP-002153 Support For Palette Cylinder Bracket(L) | gl Al=le] Bl w3 () 1
H-13 | 020028C-8119 Screw I E A vepl A (F) 24} 4
H-14 GP-002154 Support For Palette Cylinder Bracket(R) | I8l & Al=2e] BapAl whd (%) 1
H-15 | 020028C-8119 Screw Y E Ao Hepl WA (§) 24} 4
H-16 GP-002158 Bushing For Palette Cylinder Bracket | 3}glE Al=lv] Bepzll wbx A 2
H-17 | 03050SC-4517 Screw g E A=y vl 93 $A aAYAL 2
H-18 GP-002162 Shaft For Palette Cylinder Sy E Ady &= 2
H-19 GP-002344 Pallet Cylinder Assist Bracket Sy E Algy Bz 2l 1
H-20 | 02002SC-8119 Screw S E Ay Bx g2 A A} 6
H-21 | SN-0115-7400 Nut sty Ady Rz vgl 3 YE 6




S
2
c
O
<
O]
()]
=
©
e
=

etojm A




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass;g.\ bly
1-1 11S001S-306H Wiper Bracket Ass y glol vEl(Z) 1Set
-2 SC-0548-7400 Screw(3/16” n=28) Hu Ak 4
1-3 118105S-306H Wiper Rotation Shaft s}olm IH= 1
I-4 04-009C-3710 E-Ring E-3 (3374 5) 1
1-5 11S007S-306H Wiper Rotation Shaft Collar olo)H A= 7)= 1
1-6 SC-0105-7500 Screw (M4 X P0.7) TAAYAH 4
-7 GP-000539 Wiper %}o] 5 1
1-7-1 | SN-0115-7400 Opener Nut o3y YE 1
1-8 SC-0120-1230 Screw(9/64” n=40) A} 1
1-9 11-006A-257A Wiper Crank Ass y ololy mAA(XF) 1Set
1-10 16-113S-3710 Hinge Screw for 9 }ols =A== thiA} 3
I-11 | SN-0101-7400 Nut (11/64” n=40) vE 4
I-12 | 11S017S-306H Wiper Rod slols 2= 1
I-13 | 11-008A-257A Wiper Rock Link Ass' y ol 2% HYA(%) 1
1-14 11-009S-257A Hinge Screw for 13 sloly 2% A thixat 1
I-16 | 11-011G-257A Wiper Spring g}olz Az 1
1-17 | 11-010A-257A Wiper Solenoid Connecting Link olz] Lol A4 H=3 1
1-18 | 11-012A-257A Wiper Base g}o]s o]~ 1
I-19 | 11S025S-306H Wiper Base Joint Slolz] Wlo]~ RE 1
1-20 | 10-020W-2700 Washer 2} 2
1-20-1 | 40-004W-1600 Thread Release Stopper Washer A7) AET ¢4 1
I-21 SC-0202-5050 Screw(11/64” n=40) H A 1
1-22 | 1180268-306H Wiper Base Collar g}o]5 wo]l2 7)) 1
1-23 | 11S037S-306H Wiper Cover 2lold A 1
1-24 | SC-0120-1230 Screw AL 2
1-25 13-100A-5050 Wiper Solenoid Ass'y olo)y &Y rolx(R) 1Set
1-26 | SC-0196-2700 Screw H AL 4
1-27 11-016W-2700 Spring Washer EatA IR AT 4
1-28 | 11-017W-2700 Washer LIVS| 4
1-29 | 11S036S-306H Wiper On/Off Switch Ass y 9fo]x zE A9A(F) 1
I-32 | SC-0533-3400 Screw LA} 2




Thread Tension Adjustment Mechanism
HIXE T A

%

\J17 ‘

16 @
. ~J-1-8 \
~ 18,10 ‘
~ J111 @

J112|

N




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass;g.\ bly
J-1 40S001S-306H Thread Tension Adjusting Ass'y AR 24 AR (=) 1Set
J-1-1 | 40S002S-306H Thread Tension Adjusting Body AAE 24 AR ZA) 1
J-1-2 | 40S003S-306H Thread Tension Adjusting Shaft AlRME 2 QA=A &= 1
J-1-3 | 40-6045-1230 Screw (9/64” n=40) AR 2AAA] & A A 2
J-1-4 | 40S005S-306H Thread Take-Up Spring (H) Al 7] 2~=3(H) 1
J-1-5 | 40S006S-306H Thread Take-Up Spring (G) A7) 223 (G) 1
J-1-6 | 40-304A-1230 Presser Plate Al AHA| 53 1
J-1-7 | 40-204A-1230 Thread Guide Disk Ao AHA| 2
J-1-8 | 40S009S-306H Spring Cover 233 AW 1
J-1-9 | 40S010S-306H Thread Tension Adjusting Spring(H) |[AIA=E 24 A= (H) 1
J-1-10 | 40-333G-1230 Thread Tension Adjusting Spring(G) |AlAE =4 A= (Q) 1
J-1-11| 40-804W-1230 Spring Stopper AR 24 Az AEY 1
J-1-12| 40-204A-2350 Thread Adjusting Nut AzA A E(R) 1Set
J-2 40S5014S-306H Thread Release Pin Al =37] 9 1
J-3 SC-0108-2350 Screw AlzA AR (z) AL 1
J-4 40S016S-306H Second Thread Tension Adjusting Ass'y | & Az AAX| (%) 1Set
J-4-1 | 40S017S-306H Shaft for Second Thread Tension Adjusting | B& A %A A= 1
J-4-2 | 40-204A-1230 Thread Guide Disk Al A 2
J-4-3 | 40S019S-306H Spring for Second Thread Tension Adjusting | B.Z Ak HA] A= 1
J-4-4 | 40-804W-1230 Spring Stopper AR z2H Az A8y 1
J-4-5 | 40-704C-1230 Nut Bz Azxd A3 YE 1
J-5 GP-000605-00 Bracket for Tension Adjustment Air Cylinder | Al &=37] o] A Bkl 1
J-6 SC-0119-7600 Screw A 237 oo} ARl HeEpll iV 2
J-7 SC-000060-00 Stud Screw AR 24 A2 A4 Y3 Thiab 1
J-8 GP-000606-00 Connecting Link for Tension Adjustment A | A2 =4 A= 44 8=7A 1
J-9 GP-000607-00 Connecting Link for Tension Adjustment B | A1&F= =4 =} %] A7 =3B 1
J-10 GP-000608-00 Hinge Stud for Connecting Link B AR z2d A2 9474 3YAB A= 1
J-11 | SC-0525-5030 Screw AR 24 A2 92 J3B IAF IAME | 1
J-12 | 40S042S-306H Thread Release Action Bar Al 237 2% 1
J-13 | SC-0413-5127 Hinge Screw A =37] 2F8 At 1
J-14 | 40S044S-306H Thread Release Action Bar Guide A 2F7] 255 Ol 1
J-15 | SC-A156-4118 Screw (9/64” n=40) Al 27 ZE=x ol AU} 2
J-16 40S046S-306H Thread Detecting Plate Guide Al Z A= o 1
J-17 | 40S047S-306H Thread Detecting Plate A1 7} 2] 5} 1
J-18 | SC-A156-4118 Screw A7 A g A 1
J-19 | 40S049S-306H Thread Detecting Plate Ring A7 A 3+ 3 1
J20 | GP-001853-00 Air Cylinder for Thread Release Al 27] ofe] A&t (CIJPBI5-15D) 1
J-21 | 49A0158-811H Fitting(M-5H-4) I8 (M-5H-4) 2




Hand Pulley Mechanism
SHEE2] A

Ref.No.| Parts No. | Note Name of Parts = | Q' ty Assﬁg?bly
K-1 25S001S-306H Hand Pulley Gear B = 7 7]o] B 1
K-2 02-031A-1254 Bushing for Hand Pulley A= Ze A 1
K-3 | 8C-0317-2700 Screw A= E2 A A 1
K-4 | 02-028A-1254 Shaft Hand Pulley Y= 2T & 1
K-5 25S5007S-306H Roller for Hand Pulley = Z 29 1
K-6 255006S-306H Hand Pulley Roller Hinge Screw e E7 =289 thix} 1
K-7 | 255008S-306H Spring Pin 222 (g4, | =10) 1
K-8 | 258011S-306H Hand Pulley Spring Y= Za) Az 1
K-9 | 255104S-306H Hand Pulley A= F) 1
K-10 | 25S0128-306H Screw A= 2] v A} 1




Bobbin Winder Mechanism
27 A

Ref.No.| Parts No. | Note Name of Parts = | Q' ty Ass':(r)r.l bly
L-1  |23002BM-B001 Bobbin Winder wul eholej() HAE 1Set

L-1-1 | 23001EL-B001 ON/OFF S/W ON/OFF 9% 1

L-1-2 | 23002EL-B001 Timer e}l ~9)%) 1

L-1-3 | 23003EL-B001 Start S/W AEFE A90%] 1

L-1-4 | 23004EL-B001 Stop S/W 2F 29F 1

L-1-5 | 23005BM-B001 Spool Post Algl ZLo] 1

L-1-6 | 23008BM-B001 Tension Adjusting Set AARE v E 1

L-1-7 | GP-000609-00 Bobbin Shaft nul & 1

L-1-8 | 02026SC-A001 Bobbin Stand Byl A®= 1




£
2
c
O
N -
o
[
=
Qo
Q
O
—_
]
>
O
O
o0

v S EfOI& &

M-26




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass;g.\ bly
M-1 | GP—001198-01 Body Ass'y vl (%) 1Set
M-2 |26012BM-T121 Body Support Stand Bio (&) A A 4
M-2-1| 26012SC-T121 Bolt 2E 4
M-2-2|26011CW-T121 Base ] o] 2~ 4
M-2-3| 26013CW-T121 Washer 2}A 4
M-2-4| 16022AF-8119 Plus Screw Ze A A 4
M-2-5| 26015SN-8211 Nut uie] A AL Y E 4
M-3 | 01000100UH80 Roller vl 23 4
M-4 | 08087SC-4113 Screw (M6, 1.20) uit] 8 AL (M8XL25) 16
M-5 | 15095SW-4115 Spring Washer vl 28] 1A A=F 9lA 16
M-6 | 04029SW-A001 Washer vt 28 14 94A 16
M-7 | GP-001187-00 Table Support (A) Bl o] B WA A 4
M-8 | GP-001188-00 Table Support (B) Hlo] & ukx B 2
M-9 | GP-001189-00 Table Support (C) Hol & ¥ ¢ 4
M-10 | 14068SC-4113 Screw H| o] & ®ka] mA AL (M10XL35) 28
M-11 | 16029SW-4115 Spring Washer Hol& Wk 32 A= o4 28
M-12 | 01007SW-5030 Washer Ho]& Wkx 113 2lA 28
M-13 | GP-022516—-01 Rubber Cap for Supporting Bar B o] B W] z1.3uls) 10
M-14 | GP—001195-01 Table (A) Ho]E (A) 1
M-15 | GP-001196-00 Table (B) Heo] & (B) 1
M-16 | GP-001197-00 Covering Plate for Table Ho| & Y3 1
M-17 | 16010SC-8330 Screw HolE 1A E A} 56
M-18 | GP-001228-00 Cover A for Table(L) "ol & AWA(R) 1
M-19 | GP-001229-00 Cover A for Table(R) H o] & AW A($) 1
M-20 | GP-001186-00 Cover for Y Motor Y-2E AY 1
M-21 | 08101SC-8329 Screw HolE AW F 1A A} 73
M-22 | GP-001468-00 Film for Table Covering Plate HolE gig & 1
M-23 | GP-001345-00 Cover B for Table(L) gl o]E AWB (&) 1
M-24 | GP-001346-00 Cover B for Table(R) o] 2 AWB (%) 1
M-25 | 51-052A-4532 Body Base Cover uie] wo]l 2~ AW 4
M-26 |01002LA-UKO01 Body Supporter uje] Wby 4
M-27 | 43-031C-5030 Table Support Space(A) El o] B HFA] Ado)x] A (t=0.2) 15
M-28 | 43-032C-5030 Table Support Space(B) Ho] & wkA Aso]x B (£=03) 15
M-29 | 43-033C-5030 Table Support Space(C) o] & WA Aso]x C (£=05) 15
M-30 | 43-034C-5030 Table Support Space(D ) Hlo] & ukx] Ado]A] D (t=1.0) 15
M-31 | GP-001827-00 Upper Cover for Body v Al A 2
M-32 | 02044SC-3123 Screw e A AW ZA AL 4
M-33 | 05100700B000 Cable Guide Aol slol= 4
M-34 | GP-004404-00 Table Support(D) 2
M-35 |GP-012132-00 Body Ass'y ( )- 1Set




£
2
c
o
L
O
o
=
o)
=
=
i
€
<

& Yo A A




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = - Q' ty Ass;g.\ bly
N-1 GP-000495-00 Arm Stopper Bracket 4 ~=3 B 1
N-2 | 08087SC-4113 Screw b 2w vl THUAHMSXL2S)| 7
N-3 | 15095SW-4115 Spring Washer o 25y Bl 1A AxE oA 7
N-4 | 15077SW-5030 Washer ot ~E9 B 1A oA 7
N-5 11604200B000 Arm Stopper Rubber o AV T 2
N-6 | 02002SC-8119 Screw ot ~2E¥ 3% TA AN M4XL8) 4
N-7 | GP-000496-00 Arm Fix Setting Plate o 1A A" 1
N-8 | 14027SC-4113 Screw ot 1A AES uA AL (MAXLIO)| 2
N-9 | 150958W-4115 Spring Washer & 1A AEs v A= el 2
N-10 | 15077SW-5030 Washer oF 31A e 94A 2
N-11 | GP-000497-00 Arm Lifting LM-Guide Asm ot A} LM-7hol= (=) 2Set
N-11-1 - Arm Lifting LM-Rail o A& LM-d Y 2
N-11-2 - Arm Lifting LM-Block ot A2 LM-E3 2
N-12 | 08091SC-4113 Screw o A2 LM-dYd TAHYAHM6EXL20)| 6
N-13 | 16014SW-4115 Spring Washer A LM-Eld A AzE] oA 6
N-14 | 080628C-4113 Screw & A LM-E3 A AL 8
N-15 | 18048SW-3115 Spring Washer ol AL LM-E3 1A A= oA 8
N-16 | GP-000498-00 Arm Lifting Fix Plate ot A& 1A% 1
N-17 | 08062SC-4113 Screw ot A wA I TAUAH(MS X L20) 8
N-18 | 18048SW-3115 Spring Washer oF At AT 3A] A~ 9hA 8
N-19 | 02030SW-1211 Washer & s AR 1A o4A 8
N-20 | GP-000499-00 Arm Lifting Cylinder Bracket & A5 AR B 1
N-21 | 08087SC-4113 Screw oF A2 A2y Hell wAUAL (M8XL25) 4
N-22 | 15095SW-4115 Spring Washer oF A AlEly vl 34 Az 9bA 4
N-23 | 15077SW-5030 Washer o AFS Ay vl 14 oA 4
N-24 | GP-000500-00 Arm Lifting Air Cylinder o} AFZ oflo] A=Y 1
N-25 | SC-000185-00 Screw oF A2 oo A TAJAHM6EXLI05) | 4
N-26 | 16014SW-4115 Spring Washer & Al oo} ARy w4 AxF o)A 4
N-27 | GP-000501-00 Bellows Wg o= 1
N-28 | GP-000502-00 Bellows Bracket W2 o= va 1
N-29 | SC-0543-2302 Screw (11/64” n=40, L=5) Wzez vall wAYAL (11/64" n=40, L=5) 4
N-30 | GP-000503-00 Bellows Fixed Plate(A) Wgox= A3 (A) 1
N-31 | GP-000504-00 Bellows Fixed Plate(B) Wz o= A% (B) 2
N-32 | GP-000505-00 Bellows Fixed Plate(C) Wz o= 343 (C) 1
N-33 | GP-000506-00 Bellows Fixed Plate(D) W2$= 34% (D) 2
N-34 | SC-A154-4114 Screw(11/64” n=40) Wzo= 1A% TAYAL (11/64" n=40) | 14
N-35 | SN-0101-7400 Nut Wz o= g 14 vE 7
N-36 | GP-000507-00 Side Cover For Arm Lifter o Ads A 2 A 2
N-37 | 01S104S-306H Screw o A AR 9 AW oA 8
N-38 | GP-000509-00 Lower Cover For Arm Lifter o A5z sH AW 1
N-39 | SC-0180-3800 Screw(11/64” n=40) ok AR A st AW TAWA} (11764 n=40)| 5
N-40 | GP-001849-00 Air Fitting & Al olle] AR IH 2
N-41 | 01-032C-106L Thread Guide for Tension Control Ass'y | AZAAFx] Ak 1
N-42 | 01-029S-106L Screw(9/64” n=40) Al zAA= Ay 1A A} 1




Spool Mechanism
Spool A

3(‘);']3:2
0:4373 0-12 WV
0-134 )




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass;g.\ bly
0-1 GP-000610-00 Spool Plate AE T 1
0-2 SC-0162-5607 Screw 2Z9 gAY 2
0-3 16014SW-4115 Spring Washer 2ZF v A= 94 (46) 2
0-4 03025SW-1211 Washer 2ZER 1A oA (46) 2
0-5 GP-000611-00 Spool Stand A AZE AHIE A 1
0-6 01A124S-811H Nut AZE A"l 314 U E(M10XPL5) 1
0-7 01007SW-5030 Washer 2F ~HE oM (412) 2
0-8 AS-000346 Thread Stand Ass'y Als o] (%) 1
0-9 GP-000613-00 Thread Hanger Angle Clamp Al o] o) = 1
0-10 | SC-0164-2700 Screw AlA o] JF FA = A LA} 4
O-11 GP-000614-00 Thread Hanger Plate Al 7 o] w1 1
0-12 | SC-0162-5607 Screw AlA o] I TAYAL 2
0-13 11015BM-B001 Sub Tension Adjusting Set Ass'y Bz AAHE 22 AX(x) 1Set
0-13-1 | 11152PR-B001 Tension Plate =y 1
0-13-2 [11151CW-A001 Tension Adjusting Stud Ae A& 1
0-13-3 | 11153PR-B001 Tension Disc @22 A gAE 1
0-13-4 | 11154SP-B001 Tension Spring A AxE] 1
0-13-5 | 11155PM-A001 Sub Tension Adjusting Nut (A) 2z AE 24 UE 1
0-13-6 | 08070SW-9115 Spring Washer (@5) 2=Z3] 9bA 1
0-13-7 | 03031SN-A001 Pin. Nut (11/64, N =40) vE 1
0-14 | GP-000726-00 Thread Guide R AH(R) 1
0-15 GP-001980-00 Sub Thread Hanger Plate Bz Aldo|g 1
0-16 02015SC-4113 Screw Bz AAolgt v AL 1
0-17 | 02029SN-9311 Nut Bz AZeo|st IAHYE 1
0-18 | 02029SN-9311 Nut Bz Ao E 1
0-19 | 180158W-3111 Screw Bz AlZolgd A A} 9k 1




Lubrication Mechanism
S A




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass;g.\ bly
P-1 44-0000-1230 0il Wick 2d 4 3
P-2 448-012C-1230 0Oil Hose 29 3~ 3
P-3 44S50325-306H 0Oil Hose Holder (L) 29 3~ Fel(d) 1
P-4 SC-0175-1230 Screw (11/64” n=40) 2d 52 Fhol(df) IAVAL 1
P-5 44S034S-306H Balance Lubrication Plate wHAA F5I 3
P-6 445035S-306H Balance Lubrication Felt (F) WA F49 JE(AH) 1
P-7 44S8037S-306H Balance Lubrication Felt (M) WA FH3 AE(F) 1
P-8 443038S-306H Balance Lubrication Felt (R) s g AE(F) 1
P-9 SC-0340-3710 Screw (9/64” n=40) WH A~ FH3 AL 3
P-10 445010S-306H Needle Bar Oil Wick Holder vtsd 3% §A o) 1
P-11 | SW-0117-1101 Washer o)A 1
P-12 | 44S029S-306H Needle Bar Crank Rod Lubrication Plate | ¥} Zé 3 2= F53 1
P-13 | 44S007S-306H Oil Return Felt (A) Eod AE(A) 1
P-14 | 44S031S-306H Felt e 1
P-15 | 445014S-306H Needle Bar Oil Wick Holder (S) s 3¢ 94 Aol (&) 2
P-16 | 44S0085-306H Arm Oil Return Felt & FF AE 1
P-17 | 44S002S-306H Arm Oil Return Felt Oil Hose G FF AE 2o IA 1
P-18 | 445052S-306H 0Oil Window 4% 1
P-19 | 44S0535-306H Oil Gauge 29 Aoz 1
P-20 | 44S054S-306H 0Oil Window Rubber Ring 43 p7e 1
P-21 | AS-000239-00 0Oil Tank 59 "HBa(2) 1Set
P-22 | 44-005C-3400 0Oil Tank Packing 29 "= 97) 1
P-23 44-019M-3400 Lower Shaft Front Bushing Oli Felt st A BA G4 dE 1
P-24 44-026P-3400 Lower Shaft Front Bushing Oli Pipe = A RAl FG o] = 1
P-25 GP-000618-00 Lower Shaft Front Bushing Oli Felt Holder | 3} & #Al F§ I E 2}o] 1
P-26 | SC-0175-1230 Screw 35 A XA FF DE Fo] IAAH 1
P-27 SC-0179-3710 Screw 29 #H=a A YA} 4
P-28 | 01-017W-1600 Washer 29 "3 74 944 4
P-29 | GP-000619-00 Oil Pipe 29 glol= 1
P-30 AS-000668 Oil Supply Tank For Silicon Ass'y A Z F6 "H=2 (%) 1Set
P-31 GP-000621-00 Oil Supply Tank For Silicon A FH 8= 1
P-32 | 01S039S-306H Silicon Oil Window A E 3 1
P-33 | 01S040S-306H Silicon Felt AYZ F4 eBla dE 1
P-34 GP-013053-00 Felt Holder For Silicon Oil Supply AP Z F&e= dE 7o) 1
P-35 | SC-0499-1230 Screw(11/64” n=40) AYZ F483 7AW} (11/64” n=40)| 1
P-36 | 07-005M-1230 Lower Shaft Felt 5t A E 1
P-37 AS-000354 Hook Lubrication System Unit = F5 A AA (=) 1Set
P-37-1 | GP-002294-001 Nipple Y Z(KQ2L06-02S) 3
P-37-2 | GP-002295-002 Lubricater % F-% 21 27 0| ¥ (AL2000-02B) 1
P-37-3 | GP-002296-003 Nipple U= (PT1/4) 2
P-37-4 | GP-002297-004 Speed Controler ~3 = 7 EE8] (AS2000-02) 1
P-37-5 | GP-002298-005 Solenoid Valve 49 o] =¥ B (VCL21-5G-2-02) 1
P-37-6 | GP-002299-006 Hose 3 2(TU0604B) 1
P-37-7 | GP-02300-007 Nipple Y=(M-5H-6) 1
P-37-8 | GP-02301-008 Pipe s} 0] X (6-100) 1
P-38 | 40-014M-7507 Cable Holder A o] #}o) 1
P-39 | 02004SC-4113 Screw Aol & gto] TAUA} 1




=
2
c
O
<
o
[
=
QO
©
=
=)
()
c
oo

oY oA

Q-20




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
Q-1 AS-000309-00 Filter Regulator ASM. =8 o Bl (&) 1Set
Q-2 AS-000310-00 Air Solenoid Valve ASM (A) £ o]= W (A)(FR) 1Set
Q-3 AS-000311-00 Air Solenoid Valve ASM (A) L o]z WH (A)(X) 1Set
Q-4 | GP-001854-00 Air Tube (TU-0806B) FH (TU-0806B) -
Q-5 | 05A052S8-811H Air Tube (TU-0604B) EH (TU-0604B) -
Q-6 | 05A0395-811H Air Tube (TU-0425B) FH (TU-0425B) -
Q-7 SC-000099-00 Stud for Air Solenoid Bracket dlo] & ro)l= Bl AR EE 4
Q-8 GP-001201-00 Air Solenoid Bracket dlo] & ro]l= B 1
Q9 GP-001991-00 Cover for Air Solenoid Bracket olo] & rolx Bl AW 1
Q-10 | 0204SC-3123 Screw o] £ rol= Bl AW A} 4
Q-11 | SC-000180-00 Stud for Air Solenoid Bracket Cover |olo] £#izo]= Bl AW AAEE 2
Q-12 | 01A1433-811H Cable Tie A olx Ele] (&) 10
Q-13 | AS-000330-00 Block for Speed Controller(Ass y) A¥e ZEEY IAHEYH(R) 1Set
Q-14 | 02015SC-4113 Screw A3= ZEE2Y 1HEY TAYAL 2
Q-15 GP-001911-00 Bracket for Filter e B 1
Q-16 | GP-002024-00 Cover for Air Cable 9t AolE AW 1
Q-17 | 18047SC-7113 Screw 9 Aol AW TAUYAL 4
Q-18 | GP-002118-00 Air Cable Hose 9 Aol 54 (1.2m)

Q-19 | GP-002119-00 Rubber for Air Cable Hose o Aoy zATF 2
Q-20 GP-005257 Bracket for Air Cable Cover F4F AolE AW BA 1




=
2
c
O
N -
o
()]
=
x
O
o0
[
h—
c
O
o

=EE 52 Tl

% R-42~R-57 : Cable




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass;g\ bly
R-1 10-0000-5050 Control Box Ass’y ZEE vtA (%) 1Set
R-2 10-001A-5050 Control Box ZEE ukA 1
R-3 10-002A-5050 Top Cover ZEE wtA AbH An 1
R-4 |10-003M-PT01 Screw for Top Cover (M4 XL8) ZeE vt A AW WAL (M4XLS) 7
R-5 | 10-003A-5050 Front Cover FZeE 9tx AW A 1
R-6 10-003M-PT01 Screw for Front Cover (M4XL8) Zeg wtA Ay Aw HAYAF (M4XL8) 4
R-7 10-004A-5050 Rear Cover ZEE utA 3o Ay 1
R-8 | 10-003M-PT01 Screw for Rear Cover (M4 XL8) Zeg wta 3o A HYAF (M4XLY) 10
R-9 |10-117A-PT10 Fan Assy 227 (%) 1Set
R-10 | 10-118B-PT10 Fan Cover %7 AW 1
R-11 |01-002M-AU12 Bolt for Fan (M4 X 1.35) %7 BE (MAxXL35) 4
R-12 | 09-041S-3701 Nut for Fan (M4) %227 HUE (M4) 4
R-13 | 10-005A-5050 Connector Cover AYE A 1
R-14 |10-003M-PT01 Screw for Connector Cover (M4XxL8) | AWE] AW A} (M4 XxL8) 2
R-15 10-006A-5050 Transformer EPArH 1
R-16 | 10-073S-3701 Screw Ass'y for Transformer (M5XL15) | EslAZH FHUYAHZR) (M5XLI15) 4Set
R-17 | 01-0000-5050 Relay Board Y o] B 1
R-18 | 07-004S-SM5S Screw Ass'y for Relay Board (M4xL10)| o] B= FHUAHZE) (M4XxL10) 4Set
R-19 | 02-0000-PT10 Power Board Jore 1
R-20 | 07-004S-SM5S Screw Ass'y for Power Board (M4xL10)| 3} R = A=) (M4xL10) 4Set
R-21 02-0000-5050 P.C.B Main Drive FEHC 1
R-22 | 10-0283-SC53 Screw Ass'y for P.C.B Main Drive (M3XL8) | =R = HUAH(E) (M3XL8) 5Set
R-23 | 10-104A-PT10 Main Drive Heat Sink =% uodg) 1
R-24 | 07-004S-SM5S Screw Ass'y for Main Drive Heat Sink(M4XL10)| <= vl g+ FH AR ZE) (M4Xx110) 4Set
R-25 |01-019M-SW67 Stud for P.C.B Main Drive (M3XL15) | F&=R = AE = (M3xXL15) 2
R-26 | 10-003M-PT10 Screw Ass y for IPM (M4 X L10) IPM A} () (M4xL10) 2Set
R-27 | 10-003M-PT10 Screw Ass’y for Bredge diode (M4XL10) H31#| tho] 2= HYAHZE) (M4XL10)| 1Set
R-28 | 10-007A-5050 X-Motor Driver XZ wE| tefo|H 1
R-29 | 07-004S-SM5S Screw Ass'y for X-Motor Driver (M4 XL10)| X % 2E =gholn] A Z)(M4xL10) 4Set
R-30 | 10-008A-5050 Y-Motor Driver Y= =2E ooy 1
R-31 | 07-004S-SM5S Screw Ass'y for Y-Motor Driver (M4XL10)| Y& ZE| =gto]] HUAH(Z) (M4XL10) | 4Set
R-32 | 10-009A-5050 Lower Shaft-Motor Driver 3= wE =go)y 1
R-33 | 07-004S-SM5S Screw Ass'y for Lower Shaft-Motor Driver(M4XL10)| 3}% =B =glo|¥ FYAH(Z)(M4xL10) 4Set
R-34 | 10-008S-PT10 Voltage Sticker HASFAFF ~E]7 1
R-35 | 10-006S-PT10 Caution Sticker A3 ~E]A 1
R-36 | 10-007S-PT10 Replacing Fillter Sticker W A 2EA 1
R-37 | 09-023C-SC53 QC Passed Sticker QC £ ~E|A 1
R-38 | 09-0125-C253 Earth Sticker o}~ ~E]A 1
R-39 10-001R-5050 Vibration Device Rubber B}z 373 2
R-40 | 10-001B-5050 Communications Cable EAL A o] E(50-7) 1
R-41 | 10-002B-5050 Control Cable for CPU & FDD CPU % FDD 4 Alo] A9 Ael22(50-9) 1
R-42 | 10-004B-5050 Main Box Signal Connection Cable w el vktA x5 A4 A o] E(50-14) 1
R-43 | 10-005B-5050 Power Input Cable AR A 91E A o] E(50-15) 1
R-44 | 10-006B-5050 Main Motor Power Cable =% wE Y A o] 2(50-16) 1
R-45 | 10-007B-5050 Main Motor Output Cable F= 2E 23 974 A o] B(50-17) 1
R-46 | 10-008B-5050 Lower Shaft-Motor Output Cable 3t 2E] &3 A o] E(50-20) 1
R-47 | 10-009B-5050 Lower Shaft-Motor Encoder Cable 3% mE dlFv A o] E(50-21) 1
R-48 | 10-010B-5050 Y-Motor Output Cable Y AR 2B &3 A o] E(50-22) 1
R-49 | 10-011B-5050 Y-Motor Encoder Cable Y Au _‘E’_E1 01;«1 o] A o] 2(50-23) 1
R-50 | 10-012B-5050 X-Motor Output Cable X AHE = 2] 7| o] B-(50-24) 1
R-51 | 10-013B-5050 X-Motor Encoder Cable X A1 E1 gf_ti 7 ] 2-(50-25) 1
R-52 | 10-014B-5050 Fan Power Cable Wzt A9 A o] E(50-26) 1
R-53 | 10-015B-5050 Earth Cable FA Al o] &(50-29) 1
R-54 | 10-016B-5050 Relay Board Connection Cable Y o] A4 Aol 1
R-55 | 10-010R-BT10 Cable Hole Rubber e 1
R-56 | 09-024M-TA53 Encoder Sticker d 3T ~E|H 1
R-57 | 09-025R-SC53 Rubber Din Cap d 3= ap) 1
R-58 | 10-075W-3701 Spring Washer o] B-o] 9}A 6
R-59 | 01-037S-2070 Screw for Earth A AR M4) 6
R-60 | 15-026M-1000 Cable Tie for 4inch A o] 2 Efo] (421%]) 15
R-61 | 91-010C-1701 Cable Tie for 5inch Al o] & €}o] (55914]) 10




Operation Unit Mechanism
enmgolM SUE A

S-15




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass;g.\ bly
S-1 11-0000-5050 Operation Box Ass'y o7 o)A vt (x) 1Set
S-1-1 11-001A-5050 Membrane Switch HlB el A9% 1
S-1-2 | 11-001B-5050 Key Plate 7] E¥o|E 1
S-1-3 | 11-001S-5050 Scrow for Key Plate (ST2.6X L4.5) 7] Z¥ o|E H A} (ST2.6XL4S5) 5
S-1-4 | 10-005A-CPT1 LCD LCD 1
S-1-5 | 03-0000-5050 O/P Board O/P RE 1
S-1-6 | 11-002A-5050 Front Cover for O/P o/P AW AW 1
S-1-7 | 11-002A-5050 Rear Cover for O/P o/P 4 AW 1
S-1-8 | 11-002B-5050 LED Cover LED #AW 3
S-1-9 | 11-003B-5050 Sensor Cover AA AR 1
S-1-10 | 12-001M-PT'10 Rubber Magnet for O/P O/P 1% AA 2
S-1-11 | 11-002S-5050 Scrow for O/P Cover (ST29XLS8 ) OP AW YA} (ST29x L) 6
S-1-12 | 11-003A-5050 OP Unit Cable OP %4 A7 Aoz 1
S-2 AS-000299-00 Operation Box Stand Ass'y 23 o)A vtA Avl= (%) 1Set
S-3 08087SC-4113 Screw (M8 X 1.25) oo oA vt AR E(2) IAVA} 2
S-4 15095SW-4115 Spring Washer oH# oA WA AdE(2) DAL AxT A 2
S5 08041SW-1111 Washer ougolA wA ARE(2) TAYAL A 2
S-6 19035CA-T121 Hinged Block 3A] B2 1
S-7 08087SC-4113 Screw (M8 X L25) 3 A] B2 YA} 1
S-8 150958 W-4115 Spring Washer 3R] BE2 AXY 94 1
S9 08041SW-1111 Washer 3A 2= oA 1
S-10  |19039CW-T121 Screw 3R] B=2 24 AL 1
S-11  |19040CA-UKO1 Holder oo o)A uA Er 1
S-12 15030SC-4113 Screw LY ol vtA Fr TAUA} 4
S-13 | 16019SW-4115 Spring Washer o o)A vtA o A= o)A 4
S-14 | 16018SW-1111 Washer S o oA Bt B obA 4
S-15 | 15-026M-1000 Cable Tie for 4inch A o] & €}o] (491%]) 2




£
2
c
O
L
O
o
=
x
°)
[aa]
O
o.

¥T-29~T-36 : Cable




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass;g.\ bly
T-1 12-0000-5050 PC Box Ass'y PC B}A(Z) 1Set
T-2 12-001A-5050 PC Box PC ¥t~ 1
T-3 09-040S-3701 Screw for PC Box (M4XL8) PC B} FHAF (M4x18) 6
T-4 12-002A-5050 Fixing Plate for PC Box PC Wt~ 34 T 1
T-5 12-001S-5050 Screw for Ref. NO.4 (ST5.5%L15) PC WA 1A o A} (STS5XLIS)| 4
T-6 | 10-004A-SW70 FDD FDD 1
T-7 | 10-004M-PTO01 Isolation Plate for FDD FDD A9 2
T-8 | 02-010A-PT10 Bracker for FDD FDD Bz 1
T-9 10-109C-3701 Isolation Bushing for FDD FDD Ao &A 4
T-10 | 07-0055-SM5S Screw for FDD (M3xL10) FDD # A HZE) (M3xL10) 4Set
T-11 |10-003M-PT01 Screw for FDD Bracket (M4XL38) FDD Eel H b (M4XLS) 4
T-12 10-006A-5030 Bracker for CPU CPU Bzl 1
T-13 | 10-002S-SW66 Screw for CPU Bracket (M3X1.12) CPU Bl FHUYrAH =) (M3XL8) 4Set
T-14 |08-002M-SW67 Stud for CPU P.C.B (3-5-10) CPU HE AHE=E 4
T-15 | 02-006A-PT00 CPU P.C.B. CPU BE= 1
T-16 |10-012M-PT10 Stud A for I/0 P.C.B(3-5-42) /0 B= AHE A (&) (3-5-42) 2Set
T-17 |10-013M-PT10 Stud B for I/0 P.C.B(3-5-37) /0 R= AHE=E B (&) (3-5-37) 4Set
T-18 | 04-0000-5050 1/0 P.C.B /0 B= 1
T-19 [10-021M-SW66 Screw for I/0 P.C.B (M3 X L6) /0 B= H A} (M3XL6) 6
T-20 12-003A-5050 Cover for PC Box PC ¥}2x AY 1
T-21 |10-003M-PT01 Screw for PC Box Cover (M4XL8) PC BtA AW FAAF (M4XL8) 6
T-22 | 02-001B-SW67 CPU Cover CPU AW 1
T-23 | 07-004S-SM5S Screw for CPU Cover (M4XL6) CPU AW A} (M4XxL6) 2
T-24 | 12-004A-5050 Connect Cover AYE A 1
T-25 |10-003M-PT01 Screw for Connect Cover (M4 X L38) AE AW HF A} (M4XLS) 4
T-26 | 10-008S-PT10 Voltage Sticker R qtatoF 2E]A 1
T-27 | 10-006S-PT10 Warning Sticker A3 2~E]A 1
T-28 | 09-023C-SC53 QC Passed Sticker QC 22l ~E]A 1
T-29 | 03-101A-PT10 Key Input Cable 7] & AolE 1
T-30 | 12-001B-5050 FDD Cable FDD # o] & 1
T-31 | 12-002B-5050 Senser-Emergency Switch Cable AA g B 29032 dA AlolE 1
T-32 | 12-003B-5050 Pedal Switch Input Cable g 2901 4 Aol 1
T-33 | 12-004B-5050 Solenoid Output Cable A7) ol 3 FAlolE 1
T-34 | 12-005B-5050 Solenoid Output Cable 9 o= 3 Aol & 1
T-35 | 12-006B-5050 CPU-FDD Cable 1 CPU ¥ FDD & Alo] A Aol & 1
T-36 | 12-007B-5050 Signal Cable PC B} A5 A7 AolE 1
T-37 | 01-109C-3701 Isolation Bushing C A A C 4
T-38 | 01-102B-0T'10 Isolation Bushing B Hqe A B 4




£
2
c
O
N -
o
Q
=
)
[aa]
®
£
RS
wn
c
S
—

ENAZD o

....... N/

X o
RXRRIIKIINS )




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass;g.\ bly
U-1 13-0000-5050 Transformer Box Ass'y EAT ¥kA Ass'y 1Set
U-2 13-001A-5050 Transformer Box EWAETH bk 1
U-3 13-002A-5050 Top Cover E A AFH A 1
U-4 |10-003M-PT01 Screw for Top Cover (M4 XL6) EWA AEHAW AL (M4XL6) 6
U-5 | 13-003A-5050 Front Cover Edx AHAY 1
Uu-6 10-003M-PT01 Screw for Front Cover (M4 XL6) EdA ™ AW AAF (M4XL6) 4
U-7 13-004A-5050 Rear Cover EPA FH AW 1
U-8 | 10-003M-PT01 Screw for Rear Cover (M4XL6) EdA F AW FHUAL (M4XL6) 8
U-9 13-005A-5050 Concent ZAE 1
U-10 | 13-001S-5050 Bolt for Concent (M4 X112) ZAHE BEE (M4xL12) 4
U-11 | 09-0418-3701 Nut for Concent (M4) ZAE FHYE (M4) 4
U-12 13-006A-5050 Cable Grand (DAPG 135) Aol 2z} = (DAPG 135) 1
U-13 13-007A-5050 Transformer EPAEH 1
U-14 | 10-073S-3701 Screw Ass y for Transformer (M5XL10) | EZAEH FHUAHZE) (M5XL10) 4
U-15 13-001R-5050 Vibration Device Rubber vl 313 2
U-16 | 13-001B-5050 Thermal Fuse Cable TB-1 Thermal §+= # o] & TB-1 1
U-17 | 13-002B-5050 380V Power Cable TB-2 380V A A elE TB-2 1
U-18 | 13-003B-5050 220V Output Cable TB-3 220V &3 Ao]& TB-3 1
U-19 | 09-023C-SC53 QC Passed Sticker QC Passed 2~E]#A 1
U-20 | 10-006S-PT10 Caution Sticker 73 2~ElA 1
U-21 | 10-0085-PT10 Voltage Sticker A grAreF ~E]A 1
U-22 GP-005128 Transformer Box Bracket e~ 2w vkA Bl 1
U-23 | 08091SC-4113 Screw (M6 X 1.20) EPA 2 oA Bl aAYAH(M6EXL20) | 8
U-24 |03025-SW-1211 Washer( 8 6) Efs zv vkA v 1A 2k (86) 8







SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
V-1 11-011A-PT10 Base Foot Switch A2 HF wo| 2~ 1

V-2 11-0000-PT10 Foot Switch Ass'y AA(=) 1Set

V-3 08-015C-3701 Clamp Cable A o] 8 #}o] 2

V-4 09-031S-3701 Screw Clamping Cable Ass'y(M4X0.7, L=8) | A o] & #to] ZUIFAHZ) 1Set

V-5 11-001S-PT'10 Ending Bushing gy Al 1

V-6 | 11-003A-PT10 Cover Foot Switch A2 HE W o]~ AW 1

V-7 07-004S-SM5S Serew Ass'y for “A” Foot Switch Cover(M4X07, L=8) | 2] sl we] A AW ZYUAHE) “A"| 2Set

V-8 10-0283-SC53 Serew Ass'y for “B" Foot Switch Cover(M4X05, L=8) | 4] =g we]A AW ZYUAHZE) “B"| 2Set

V-9 [11-002M-PT10 Sponge 2AEZR 2




Assembly

No.

=

=1+
=0

k

£
K
c
O
L
O
)
=
T
o
Q
Q
=
n
£
<

(o)
(=]

W.lmmm
(¢
<
T
0 oF
oo M
Hl T
<] m o
. . pur.
PR ERES
2 o o
S X K
Ha N[ H| A
=R R e el
|50 | | 30 | |
oR R oR R
")
5 g
o 8
© 2
2 RN
-
< 8 ) o) g
B U T T
< M| =
2l=<|B|5 =B |8
Q Q
Bl S| 25|88
EIE|E| 8| E|5 8|35
< Ba|R|E|la|la|BE|O|xa
[
=
o
P-4
. || = |n| w3 o~
o (S B T B I B B B B R 0 (o RN
z (2512|7737 2%
— —
[7] o | O O o | 2
= h_uswwswwn_un
N o0
S |22 (881&8/5|8|7
=% G%OOMO%GC
melmm n
S
= TV PITIP|TIT|P|T
5 zlzlz|2|B|2|E|E|E




Upper Thread Holding Device Mechanism
U ET T A

X-8

Ref. No. Parts No. Note Name of Parts = H Q' ty Ass’:g.l &Y
X-1 09-001A-5030 Upper Thread Holding Bracket Al zbe] B A 1

X-2 | 07016SC-4113 Screw (M4 X L12) A o] vkl A AL 2

X-3 | 18014SW-3115 Spring Washer ( $4) A zte] BElA A olA 2

X-4 | 18015CW-3111 Washer( ¢ 4) 1A zte] Bkl 9 elA 2

X-5 | 09-002A-5030 Pin Cylinder Ass y A zte] AR () 1Set

X-6 | 62-007G-12HA Knuckle Cap for Pin Cylinder Az o] AA-Y v F A 1

X-7 | 49A003S-811H Elbow A ARS 1

X-8 | 05A039S-811H Air Tube of| o] 7B (Tu-0425) 1




I Accessories Mechanism

AMAME A

y

e

Y-15,16,17,18

Y-25




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass;g.\ bly
Y-1 | 91-102C-1230 Driver(S) =g}o| () 1
Y-2 | 91-003C-1230 Driver(M) =gho| ¥ (F) 1
Y-3 91-003C-1230 Driver(L) =zlo]n(4) 1
Y-4 | 91S004S-306H Spaner 294 (9x10) 1
Y-5 | 91-011C-1230 Oiler 2d FH5 1
Y-6 - Needle(DP X 17 #18) HS (DPX17 #18) 1
Y-7 - Needle(DP X5 #14) B}5(DP X5 #14) 1
Y-8 | 07-225A-64L7 Bobbin Bl 4
Y-9 | 91-001C-2700 L Shape Wrench LA} &% (2mm) 1
Y-10 | 91-004C-2700 L. Shape Wrench LA @A) (2.5mm) 1
Y-11 | 91-001C-3800 L Shape Wrench LA} A= (4mm) 1
Y-12 | 91-002C-2700 L Shape Wrench LA A =] (5mm) 1
Y-13 | 468001S-306H Floppy Disk Lz daz 1
Y-14 | 91-029M-5030 Sponge 2ER 1
Y-15 | 12-146C-SC53 Fuse(1A) F=(1A) 1
Y-16 | 12-146C-PT10 Fuse(5A) F2(5A) 1
Y-17 | 05-002C-SW65 Fuse(10A) F=(10A) 1
Y-18 | 12-046C-SC53 Fuse(15A) F=(15A) 1
Y-19 0il Supply Felt for Upper Thread Ass'y AA F& AE o] (x) 1Set
Y-19-1| 01-022A-7500 Bracket for 91-13-3 A4 F§ DE Fo] B 1
Y-19-2| SC-0519-2302 Screw QA F4 DE Fo] Rl A} 1
Y-19-3| 01-024A-7500 Oil Supply Felt for Upper Thread AAl F A E Ao 1
Y-19-4| SC-0536-7500 Screw 94 F4 "= gFo] FAL 1
Y-19-5| 44-024M-7500 Felt for 91-13-3 94 F4 A= 1
Y-20 | 91-108C-1230 Bottle of Oil odE 1
Y-21 | GP-000074-01 Moving Mes Zo A~ 1
Y-22 | GP-000075-01 Fixed Mes oA w2 1
Y-23 | 91-105C-2700 Spanner TR~ AH2HL A 1
Y-24 | GP-002002-00 Head Cover a Al AW 1
Y-25 GP-004843 Acryl Plate for Upper Feed(Accessory) | A = o} =2 b () A A}a]) 1




o
0
o
o
|

O
S~~~
&5
o
7
o
£

O
o

o
=

wv
=

o

>
Ll

SPS/C—-8050 HEFE A




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
Z-1 GP-001856-00 Model Mark mduol= 1
7-2 GP-001843-01 X-Moving Frame X o]% = 3] 1
7-3 GP—001842—01 X-Fixed Frame X 1A =& 3] 1
7-4 AS—-000308—01 X-Axis LM-Guide Ass'y X o]4 LM 7}o]l=(%x) 1Set
7-5 GP-001844-00 Upper Plate Cover for X Fixed Frame | X TA =& AbH AW 1
7Z-6 GP-001845-00 Block for Fixing Plate for Timing Belt | X E}o]n] WlE w3 B2 1
77 GP-001846-00 X-Sensor Plate X AlA = 1
7-8 GP-001942-00 Reinforce for X-Fixed Frame X 1A =ZH Y BIkA 1
Z-9 18047SC-7113 Screw X 1A =z B T YAHME X L12) 16
Z-10 | 02030SW-1211 Washer X 3A Zd Y B7FA TR &4 16
7-11 | GP—001841-01 Y-Driven Shaft Y +E= 1
7-12 | GP-001837-00 Upper Feed Plate Atd] o] =3 1
7Z-13 GP-001838-00 Upper Feed Plate Assist Bracket D Atglol=3t »x BEsl D 1
Z-14 | GP-001840-00 Sub-Clamp Driven Shaft Hzx Yz FE = 1
7-15 GP-001839-01 Lower Feed Plate 3ta) o) =3t 1
7-16 | GP—001828-01 Body Ass'y Hhe (&) 1Set
Z-17 | GP-001833-00 Table(A) ] o] B(A) 1
Z-18 | GP-001834-00 Table(B) €] o] &-(B) 1
Z-19 | GP-001835-00 Covering Plate for Table Hlo] & g 1
7-20 | GP-001836-00 Film for Table Covering Plate Hol& g3 & 1
Z-21 | GP-002025-00 Cover for Air Cable 00 odo go 1
Z-22 | GP—-002345-00 Pallet Cylinder Assist Bracket oo0ooooooooo 1






